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1. Summary of Test Procedure and Test Results
1.1 Applicable Standards
ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart C §15.247
FCC Rule . Description of Test Result
15.203 . Antenna Requirement PASS
15.207 . AC Power Line Conducted Emission PASS
15.209 : . o
15.205 . Radiated Spurious Emission PASS
15.247(d) . Conducted Spurious Emission PASS
15.247(a)(2) |. 6dB Bandwidth PASS
15.247(b) . Output Power PASS
15.247(e) . Power Spectral Density PASS
2.1091 . Radio Frequency Exposure PASS
*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be
determined by standard requirement.
*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(23040191-TEFV01).
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Operation Frequency Range

WLAN:802.11b/g/n/(Turbo QAM)/ax: 2400-2483.5MHz
5GHz:802.11a/n/ac/ax: 5150-5250MHz, 5725-5850MHz

Center Frequency Range

WLAN:802.11b/g/n/(Turbo QAM)/ax: 2412-2462MHz
5GHz :802.11a/n/ac/ax: 5180-5240MHz, 5745-5825MHz

Modulation Type

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256 QAM(TurboQAM)
802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM,1024QAM

Modulation Technology

DSSS, OFDM,OFDMA

WLAN:
2.4GHz:
802.11b: 1, 2, 5.5, 11Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n;: MCS0O — MCS15, HT20/40
MCS0 — MCS9, VHT20/40(TurboQAM)

Data Rate 802.11ax: MCS0 — MCS11,HE20/40
5GHz:
802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n;: MCSO0 — MCS15, HT20/40
802.11ac: MCS0O — MCS9, VHT20/40/80
802.11ax: MCS0O — MCS11, HE20/40/80
Omni Antenna

Antenna Type Sector Antenna
ALI22 Antenna

Antenna Gain

Omni(With cable loss) :2400-2500MHz:ANT A: 7.18dBi (Black), ANT B:7.49dBi (Gray)
Sector(With cable loss) :2400-2500MHz: :ANT A:13.82dBi (Black), ANT B 14.13dBi (Gray)
ALI22(With cable loss) :2400-2500MHz: :ANT A:13.88dBi, ANT B:13.82dBi

Omni(With cable loss) :5150-5250MHz: ANT C:5.26dBi (Blue), ANT D:5.19dBi (White)
Omni(With cable loss) :5725-5850MHz: ANT C: 5.26dBi (Blue), ANT D:5.19dBi (White)
Sector(With cable 10ss):5150-5250MHz: ANT C:11.11dBi (Blue), ANT D:11.04dBi (White)
Sector(With cable loss):5725-5850MHz: ANT C: 11.11dBi (Blue), ANT D:11.04dBi (White)
ALI22(With cable loss) 5150-5250MHz: ANT C:12.24dBi, ANT D:12.01dBi

ALI22(With cable loss) :5725-5850MHz: ANT C:12.24dBi, ANT D:12.01dBi

Note:

1. WLAN 2.4G 802.11n Support TurboQAM.

2. EUT support TPC Function.

3. WLAN 2.4GHz & WLAN 5GHz 802.11ax support beamforming Function.
4. For more details, please refer to the User’'s manual of the EUT.

Difference description:

Model No. Remark
AX600-X External antenna
AX600-S Internal antenna
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT20, VHT20, 802.11ax HE20 (2412MHz-2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
*01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 *11 2462
*06 2437
802.11n HT40, VHT40, 802.11ax HE40 (2422MHz-2452MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
*03 2422 *09 2452
04 2427
05 2432
*06 2437
Note: Channels remarked * are selected to perform test.
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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2.3 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.
b. The complete test system included remote workstation and EUT for RF test. The remote
workstation included Notebook.
c. An executive program, ” QSPR V 5.0-00202” under Windows OS system was executed to transmit
and receive data via WLAN. (Non BeamForming)
d. An executive program, ” Command” under Windows OS system was executed to transmit and
receive data via WLAN. (BeamForming)
e. The following test modes were performed for the test:
Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from PoE, Non BeamForming
2 802.11g (6Mbps) , Power from PoE ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from PoE ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from PoE ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from PoE , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from PoE , BeamForming
caused “Test Mode 1,5” generated the worst case, it was reported as the final data.
Radiation Emissions(BELOW 1GHz)
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from PoE, Non BeamForming
2 802.11g (6Mbps) , Power from PoE ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from PoE ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from PoE ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from PoE , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from PoE , BeamForming
caused “Test Mode 1,5” generated the worst case, they were reported as the final data.
Radiation Emissions (1GHz ~ 25GHz)
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from PoE, Non BeamForming
2 802.11g (6Mbps) , Power from PoE ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from PoE ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from PoE ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from PoE , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from PoE , BeamForming
caused “Test Mode 1~6" generated the worst case, they were reported as the final data.
Note:1.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.
For AC Power Line Conducted Emission , AC 240V / 60Hz is worst case.
For Radiation Emissions (BELOW 1GHz), AC 240V / 60Hz is worst case.( Non BeamForming)
For Radiation Emissions (BELOW 1GHz), AC 120V / 60Hz is worst case.( BeamForming)
2.The EUT has three types of antenna(Omni and Sector and ALI22).
AC Power Line Conducted Emission & Radiation Emissions(BELOW 1GHz) & Duty Cycle
Conducted Spurious Emission & 6dB Bandwidth.
After engineering evaluation, Omni are worst case, hence, are used at test report.
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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The EUT incorporates a MIMO function
Modulation Type TX CONFIGURATION
802.11b 2TX
802.11g 2TX
802.11n HT20 2TX
802.11n HT40 2TX
802.11n HT20(TurboQAM) 2TX
802.11n HT40(TurboQAM) 2TX
802.11ax HE20 2TX
802.11ax HE40 2TX
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 9 of 220
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2.4 Description of Test System

Non BeamForming

RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2wW N/A Adapter / 1.8m / NS
RJ45 Cable*2 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE UBIQUITI GP-H480-050G N/A 0.6m / NS
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE PowerDsine PD-9001GR N/A N/A
RJ45 Cable N/A N/A 15m / NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable*2 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE Bluewave JS-100GT N/A N/A
BeamForming
RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable*4 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE*2 UBIQUITI GP-H480-050G N/A 0.6m /NS
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable*3 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE PowerDsine PD-9001GR N/A N/A
POE Bluewave JS-100GT N/A N/A
RJ45 Cable | TE CONNECTIVITY CAT5E 15m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter/ 1.8m / NS
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable*4 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE Bluewave JS-100GT N/A N/A
POE PowerDsine PD-9001GR N/A N/A
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. : 10 of 220
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2.5 General Information of Test

Test Site

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,

Taiwan (R.O.C.)
Tel:+886-3-3226-888
Fax:+886-3-3226-881

FCC TW1439, TW1079
IC 4934E-1, 4934E-2
T-2205 for Telecommunication test
VCC] C-4663 for Con_ducted e_mis_,sion test
R-4218 for Radiated emission test
G-10812, G-10813 for radiated disturbance above 1GHz

Frequency Range
Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

Non BeamForming
Omni Antenna

. . Environmental
Test Item Test Site Test period Conditions Tested By
_ 24.9~275C / Leon
RF Conducted RFCONO1-NK 2023/5/15~2023/5/20 51-59% Huang
, - _ 22~27C | Leon
Radiated Emissions 3M02-NK 2023/5/15~2023/5/29 30~35% Huang
AC Power Line o o Leon
Conducted Emission CONO02-NK 2023/06/15 23°C /53% Huang
Sector Antenna
Test Item Test Site Test period Enwronmental Tested By
Conditions
RF Conducted RFCONO1-NK 2023/05/24 26°C 155% ;j::g
. L N 25~-27C |/ Leon
Radiated Emissions 3M02-NK 2023/5/20~2023/5/22 33-39% Huang
ALI22 Antenna
Test Item Test Site Test period Enwron_mental Tested By
Conditions
RF Conducted RFCONO1-NK | 2023/5/24~2023/5/26 | 26.7°C | 55~59% ljf::g
Radiated Emissions 3MO02-NK 2023/05/19 22°C 133% ljf::g
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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BeamForming
Omni Antenna

. . Environmental
Test Item Test Site Test period Conditions Tested By
26.8~26.9C / Leon
RF Conducted RFCONO1-NK 2023/5/20~2023/5/23
46~59% Huang
. Leon
Radiated Emissions 3M02-NK 2023/05/18 26C /39%
Huang
AC Power Line . Leon
o CONO2-NK 2023/06/15 23C /53%
Conducted Emission Huang
Sector Antenna
Test Item Test Site Test period EnV|ron'mentaI Tested By
Conditions
5 Leon
RF Conducted RFCONO1-NK 2023/05/25 27.8C 152%
Huang
. . . Leon
Radiated Emissions 3M02-NK 2023/05/23 23C 139%
Huang
ALI22 Antenna
. . Environmental
Test Item Test Site Test period Conditions Tested By
26.7~26.8C / Leon
RF Conducted RFCONO1-NK 2023/5/23~2023/5/26
46~59% Huang
N Leon
Radiated Emissions 3M02-NK 2023/05/22 27C 133%
Huang
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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2.6 Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below
are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) 1+3.28dB
Radiated Spurious Emission(9KHz~30MHz) 1+3.5dB
Radiated Spurious Emission(30MHz~1GHz) 15.1dB
Radiated Spurious Emission(1GHz~40GHz) 15.2dB
Conducted Spurious Emission 12.1dB
6dB Bandwidth 15.4%
20dB Bandwidth 14.4%
Occupied Bandwidth 14.5%
Peak Output Power(Conducted Power Meter) | £1.1dB
Dwell Time / Deactivation Time 17.6%
Power Spectral Density 12.0dB
Duty Cycle +3.5%
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 13 of 220
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3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Calg’;fglon Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2022/11/18 | 2023/11/17
Active Loop Antenna Schwarzbeck FMZB 1513 414 2023/02/03 | 2024/02/02
Horn Antenna EMCO 3115 31589 2023/03/23 | 2024/03/22
Horn Antenna EMCO 3116 31970 2023/03/03 | 2024/03/02
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSV 40-N 102151 2022/08/19 | 2023/08/18
Preamplifier Agilent 8449B 3008A01954 2023/03/08 | 2024/03/07
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60659 2023/03/10 | 2024/03/09
Cable-4m(9k-3G) EMEC RG-223 18274M 2022/07/27 | 2023/07/26
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2023/02/25 | 2024/02/24
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2023/03/07 | 2024/03/06
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2023/03/07 | 2024/03/06
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2023/03/07 | 2024/03/06
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2023/03/07 | 2024/03/06
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2023/03/07 | 2024/03/06
Cable-0.5m(1G-40G) Rapidtek 40GHZ 50CM 38Ms'iiM8503 2023/03/07 | 2024/03/06
High Pass Filter Warison WF”"H30&9'18000F' WRJ5CFWC2J1| 2022/06/28 | 2023/06/27
Cable-3m(1G-40G) Rapidtek 40GHZ 300CM 38MS'§E\AS3OO 2023/03/07 | 2024/03/06
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Cal::k))arl?etlon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/11/28
Power Meter Anritsu ML2495A 1224005 2023/03/07 | 2024/03/06
Power Sensor Anritsu MA2411B 1207295 2023/03/07 | 2024/03/06
Attenuator KEYSIGHT 8491B MY39250703 | 2023/03/08 | 2024/03/07
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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Report No.: 23040191-TRFCCO1

Test Item AC Power Line Conducted Emission
Test Site CONO2-NK
Instrument Manufacturer Model No Serial No Calg);fglon Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
TWO-LINE
ROHDE & SCHWARZ ENV216 102185 2022/08/24 | 2023/08/23
V-NETWORK
Cable-4m(9k-3G) EMEC RG-223 18274M 2022/07/27 | 2023/07/26
E3 AUDIX v8.2014-8-6 RK-000536 NA NA
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. : 15 of 220
FCCID : UCC-AX600




¥

o

CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

4. Antenna Requirements

4.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain

greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

4.2 Antenna Construction and Directional Gain

Omni Antenna
Antenna Type | Sector Antenna
ALI22 Antenna

Omni(With cable loss) :2400-2500MHz:ANT A: 7.18dBi (Black), ANT B:7.49dBi (Gray)
Antenna Gain | Sector(With cable loss) :2400-2500MHz: :ANT A:13.82dBi (Black), ANT B 14.13dBi (Gray)
ALI22(With cable loss) :2400-2500MHz: :ANT A:13.88dBi, ANT B:13.82dBi

(Non-Beamformingq)

Omni Antenna
2400-2500MHz
For Power directional gain= Gan= 7.49 dBi
For PSD directional gain = 10 log[(10%1/20 + 1062720 + . + 1QCN/20)2 /NanT]
=10.35dBi
*MIMO type: Cyclic Delay Diversity (CDD) mode.

Sector Antenna
2400-2500MHz
For Power directional gain= Gani= 14.13 dBi
For PSD directional gain = 10 log[(10%1/20 + 1062/20 + 4 1QCN/20)2 N anT]
=16.99 dBi
*MIMO type: Cyclic Delay Diversity (CDD) mode.

ALI22 Antenna

2400-2500MHz

For Power directional gain= Gan= 13.88 dBi

For PSD directional gain = 10 log[(10%1/20 + 1062720 + . + 1QCN/20)2 /NanT]
= 16.86 dBi

*MIMO type: Cyclic Delay Diversity (CDD) mode.

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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(Beamforming)
Omni Antenna
2400-2500MHz
1. For Power directional gain= 10 log[(10%1/20 + 1062720 + . + 10Q©N/20)2 [NanT]= 10.35 dBi
2. For PSD directional gain = 10 log[(10©1/20 + 10%2/20 + | + 10CN/20)2 [NaN7] = 10.35 dBi
Sector Antenna
2400-2500MHz
For Power directional gain= 10 log[(10%1/20 + 10%2/20 + | + 10©N/20)2 INanT]= 16.99 dBi
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 + ., + 10©N/20)2 [NanT] = 16.99 dBi
ALI22 Antenna
2400-2500MHz
For Power directional gain= 10 log[(10%1/20 + 10%2/20 + ., + 10©N/20)2 [NanT] = 16.86 dBi
For PSD directional gain = 10 log[(10%1/20 + 10%2/20 4+ + 10CN/20)2 [NanT] =16.86 dBi
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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5. Test of AC Power Line Conducted Emission

5.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to

determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB uV)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept
at least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Te@ "o ao00C

Cerpass Technology Corp.
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5.3 Typical Test Setup

| s 100m |

" Adapt EUTCKE/ i

: f % — :

: | pQ Q :

| L\ I 8ocm !

| 80% HJ \ P

AC Line : 80cm —° i

N — |1

' LIsN v LISN |
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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5.4 Test Result and Data

Non BeamForming

From PoE
Power Pol/Phase LINE
(240V/60HZ)
Test Mode Mode 1
100 Level (dBuV)
90
80
70
el I _— ,
60 R» LISN-CLASS B (QP)
50 G O - [LISN-CLASS B (AV)
2
40
M h ot
30
10
q
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHI)
Frequency Factor Reeding Level Limit Margin Detector P/F
No. (MHz) (dB) (dBuV) (dBuv)  (dBuVY) (dB)
1 @.1e 9.582 21.43 31.85 55.5@ -24.45 Average o
2 e.le 9.52 32.53 42,15 65.50 -23.35 QP 2
3 @.18 9.561 24.e5 33.565 £4,52 -28.85 Average P
4 e.18 9.561 32.85 42.45 64,52 -22.86 QP p
= 6.21 9.61 18.47 28.988 53.11 -25.83 Average P
6 0.21 9.561 26.31 35.92 63.11 -27.18 QP P
T 6.37 9.63 26.39 36.02 43 .43 -12.47 Average P
5 8.37 9.563 33.84 45.47 58.49 -15.82 QF P
- @.qe 9.53 2e.se 38.13 47 .92 -17.79 Average P
10 @.4ae 9.63 28.87 49.50 §7.92 -17.42 QP P
11 @.45 9.63 22.57 32.22 4€.92  -14.72 Average P
12 @.45 9.63 36.98 48.51 £€.92 -16.31 QP p
Note: Level=R2ading+Factor
Margin=Lavel-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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Non BeamForming

From PoE
Power Pol/Phase NEUTRAL
(240V/60Hz)
Test Mode Mode 1
1eeLeve! {dBuV)
90
30
70
"\-u\_
60 e LISN-CLASS B (QP)
e, Tr—— I
== . . | ISNCLASS B (AV
40 ”
B ]1 ‘l‘\
30 WW ~ <
20 ! ! !
10
0)
015 0.2 05 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHz) (dB) (dBuV) (dBuV) (dBuV) (cB)
1 0.15 9.63 21.61 31.24 55.24 -24.7¢ Average P
2 9.15 9.63 32.43 42.06 65.%4 -25.88 QP P
3 8.18 9.62 23.1 32.72 54.57 -21.85 Average P
4 8.18 9.62 32.31 41,93 64,57 -22.64 QP P
S 8.27 9.63 20.44 38.@) 51.14 -21.e7 Avarags F
3 2.27 Q.63 26.57 36.20@ 61.14 -24.94 oP P
7 8.37 9.63 22.65 31.68 48.39 -16.71 Average P
g 0.37 9.63 32.84 42.47 58.39 -15.92 oP P
9 0.40 9.63 23.76 33.39 47.87 -14.48 Average P
1@ 0.49 9.63 32.19 41.73 57.87 -16.14 QP P
11 9.44 9.63 21.34 31.47 47.81 -15.54 Average P
12 8.443 9.63 31.32 48.95 57.81 -16.86 QP P

MNote: Level=Reading+Factor
Margin=Level-Limit

Factor=(LISN or ISN or Current Probe)Factor + Cable Loss

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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BeamForming
From PoE )
Power (240V/60H2) Pol/Phase . | LINE
Test Mode ;| Mode 5
qooLevel (d8uv)
30
80

| LISN-CLASS B (QP)

I | | |LISN-CLASS B (AV)
v o
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detecter P/F
No. (MHzZ) (dB) (dBuv) (dBUY) (dBUV) (dB)
1 2.16 9.62 25.72 36.34 55.36 -10.e2 Average P
2 2.16 9.62 32.88 42.50 55.36 -22.86 QP P
3 8.17 9.62 27.43 37.05 54.83 -17.78 Average P
B 9.17 9.62 33.48 43.10 64.83 -21.73 oP P
5 9.19 9.61 27.38 36.99 54.66 -17.07 Aversge P
6 8.19 9.61 32.62 42.23 54.06 -21.83 QP P
4 8,22 9.61 28.72 34 .33 52.88 -18.55 AVeErage P
3 8.22 9. k1 38.56 40.17 52.88 -22.71 QP P
9 2.44 9.63 27.58 37.13 47 .e8 -9.95 Average P
10 2.44 9.63 35.20 44,83 57.68 -12.25 QP p
11 2.64 9.64 18.21 27.85 46.6¢e -18.15 Average P
12 2.64 9.64 23.82 33.46 56.00 -22.54 QP P
Note: Level=Reading+Factor
Margin=Leval-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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BeamForming
From PoE
Power Pol/Phase . | NEUTRAL
(240V/60Hz)
Test Mode . | Mode 5
1 ocLeveI (dBuV)
90
80
50 “““*x‘_.__‘-” I LISN-CLASS B (QP)
e | [ | | |LISN-CLASS B (AV)
50 40 |
i W‘W\ T |
o [ T g W
20
10
0
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz2)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHZ) (dBE) (aBuv) (dBuY) (dBuv) (dB)
1 8.17 9.63 25.16 35.79 55.2¢ -19.41 Average P
2 8.17 9.63 31.98 41,61 65.2¢ -23.59 QP P
3 8.19 9.62 27.56 37.18 54,15 -17.061 Average P
4 8.1% 9.62 33.52 43.14 64.19 -21.65 oP P
5 9.22 9.62 24.99 34.61 52.9@ -18.29 Avergge P
b 8,22 9.62 31.16 48.78 62.%@ -22.12 QP P
7 2.42 9.63 17.39 27.082 47.45 -28.43 Average P
8 2.42 9.63 28.27 37.9@ 57.45 -19.55 QP P
g 2.44 9.63 25.97 35.70 47 .e7 -11.37 Average P
10 2.44 9.63 34.77 44 .40 57.6e7 -12.67 QP P
11 2.64 9.63 15.62 26.25 46,00 -19.75 Average P
12 9.64 9.63 22.75 32.38 56.66 -23.62 cP P

Note: Level=-Reading+Factor
Margin~Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
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6. Test of Radiated Spurious Emission
6.1 Test Limit
In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. If the transmitter measurement is
based on the maximum conducted output power, the attenuation required under this
paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in
section 15.205(a) the restricted bands must also comply with the radiated emission limit
specified in section 15.209(a).
Frequency Field Strength Measurement Distance
(MH2) (microvolt/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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6.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

Note:
1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
Non BeamForming
Sector Antenna  (X-AXIS is the worst.)
Omni Antenna &ALI22 Antenna (Y-AXIS is the worst.)
BeamForming
Omni Antenna & ALI22 Antenna & Sector Antenna (Y-AXIS is the worst.)
2.Due to the test software function limit the operation band setting(200dBuV/m).
There's no corresponding limitation in the actual test item.
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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6.3 Typical Test Setup
Below 30MHz test setup
Antenna
Equipment under Test
T *  3m
1m
l 0.8M
Turn Table
. \ Ground Plane
Receiver
30MHz- 1GHz Test Setup
Antenna
Equipment under Test
*  3m
|
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
—— » 3m
I |
1.5M
Tumn Table
MMM,
~
\ \ Absorber
Ground Plane
Receiver
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 27 of 220

FCCID 1 UCC-AX600



¥

il

"' CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
6.4 Test Result and Data (9KHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.
6.5 Test Result and Data (30MHz ~ 1GHz)
Non BeamForming
.| From PoE .
Power | (240V/60Hz2) Pol/Phase : | VERTICAL
Test Mode : | Mode 1
|
7 LEVE! [WBUVIM)
60
30 RAMATED
—
50 I
.
6
30 3t
20
10
0
A0
30 100, 200, 300, 400. 500, 600, 00, 800, 200, 1000
Frequency (MHz}
Frequancy Facter Reading Level Limit Margin Detector Height Azimuth PJF
M. {MHE) (dB) fdBuvY  (dBuvsm)  {dBuVsm) {dB) [om) {deg)
1 31.94 -11.:1T7 47 .62 535.35 448 .88 -4, G5 Peak 448 358 F
i 33.78  -11.354 45.88 36.74 48,88 -3. 26 Pegk 4a8 SEE F
3 Bh.86 -1I1.81 41.56 18.75 44 . Be -11.25 Peak 4688 1=t F
4 7o.56  -14 .68 44.83 19,35 a8, Be -18. 85 Peak 4 1=t F
5 856.26 -16.87 48.2¢ 31.39 40.88 -8.51 Peak 408 368 P
6 S71.26  -3.56 37.03 32.47 45.88  -12.53 Peak 408 368 P
Mote: Lewel-Reading+Factor
Margin=-Level-Limit
Factor=intenna Factor + cable loss - Amplifier Factor
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Non BeamForming
From PoE
Power Pol/Ph ;| NEUTRAL
owe (240V/60Hz) ol/Phase U
Test Mode . | Mode 1
FplLevel (dBuli/m)
il
M RADIATED
Rl }
5
2 4 -
30 1 1 3
20
10
i
-10
30 100 200. 300 A00. £00. B0 To0. A/00. G, 1000
Freguency (MHz)
Frequency Factor FReading Lewel Limit Margin Detector Height Azimuth P/F
MO (MHZ ) dE) (dBUV] [dBuWym) (dBUV/m) ==} {cm) (degl
1 £l1.34 -18.53 35.12 24,59 48, 80 -15.41 Peak 428 368 P
2 86.26 -156.87 47 .38 38.51 4@, 80 -3,48 Peak 488 368 P
3 142.52 -11.86 37.28 25.14 43,58  -17.36 Peak 486 360 P
4 274.44 -16.98 48,45 29,35 46,88  -15.45 Peak 488 368 P
5 346,22 -F.92 6,53 27,681 46.88  -18.39 Feak 498 iRA =
& B44 .98  -1.94 38 .79 36.35 4E . B8 -9.&5 Peak 488 68 =

Hote: Lewel=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming
From PoE
Power : Pol/Ph : | VERTICAL
owe (120V/60Hz) ol/Phase C
Test Mode . | Mode 5
70 Level (dBuVim)
60
3M RADIATED
50 i
40
*—2JV {m— s . o
30 3
20
10
0
-10)
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuv) (dBuV/m) (dBuV/m)  (dB) (cm) (deg)
1 35.33 ~=11.95 49 .89 37.14 40 .08 -2.86 QP 1lee 183 P
2 76.56 -14.68 58.95 36.27 40.00 -3.73 Peak 400 8 P
3 125.86 -13.14 42.26 29.12 43,50 -14.38 Peak 400 8 P
4 159.98 -19.90 47 .58 36.608 43.58 -6.90 Peak 400 8 P
5 538.52 -4.45 £ | ) 31.32 45.88 -14.68 Peak 408 2 P
6 598.42 -2.84 37.56 34.72 46.88  -11.28 Peak 400 ] P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming
Power From PoE Pol/Phase - | NEUTRAL
(120V/60HZz)
Test Mode . | Mode 5
70 Level [dBuVim|
il
3N RADNATED
I
50 i
40 !
T 5 5 0
0 3. 4
20
10
0
A0
0 . 200, 300, 400, 00, GO0, Fon, 800, 900, 1000
Fraquancy (MHE)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
M. [HHZ) (dB}  [dBuv} (cBuv/m] (dBuvsm)  (dB] fom) (deg)
1 33.B8 -12.29 16.35 24.87 18.88 -5.493 Paak 4 G3 B F
2 03.85 -16.45 49,35 32.91 43.58 -1@ .59 Pzak A0 5] F
3 2B@. 25 -1@8.74 48,44 29.7@ 415,98 -16,38 Poak 40 a2 P
4 34B.15 -g.88 37.99 29.11 45,84 -16.89 Peak 4404 o F
5 5B6.78 -3.19 35.75 32.56 46,848 -13 .44 Peak: 4840 a P
B 645.32 -1.92 36.91 24.99 45.88 -11.81 Paak 408 a F

Mote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-8ntenna Factor + cable loss - Amplifier Factor
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6.6 Test Result and Data (1GHz ~ 25GHz)

Non BeamForming- Omni Antenna
Power : | From PoE(120V/60Hz) Pol/Phase : | VERTICAL
Test Mode : | Mode 1, CHO1 :

Level (dBu\im)

a7,
a0
B0 240G PEAK
o
&0
) 245 -ANG
50 X
40 1
30
20
10
0
1000 4000. @000, EBOODOD. 10000, 12000, 14000. 16000, 18000, 20000, 22000. 25000
Frequency (MHz)
Freguency Factor FReading Lawval Limit Margin Detector Height Azdmuth BYF
Mo {MHz ) [dE) {dBuv]} [dBuv/m} ({dBuV/m) (dB) {em) {deg)
1 23596 .00 -2.12 £5.85 52.93 o4, a0 -1.87 Average 281 3la P
2 23598 .09 -2.12 53.58 61.44 T4 B -12.54 Peak 281 316 P
3 2412 .98 -2.18 121.42 119.32 2ae.aa - B8. 58 Average 281 316 P
4 2412 .68 -2.18 123,98 121.58 288 .88 -T8. 28 Peak 281 316 P
S 4EI4 .88 £.95 359 .64 36.59 54.88 -17.41 Average  18@ 3R P
B AE14 B8 b.495 41 .39 449_34 T4 b -4 &R Feak 166 338 R
Note: Lewvel=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Omni Antenna
From PoE
Power : Pol/Ph . | HORIZONTAL
owe (120V/60Hz) olfPhase ORIZO
Test Mode . | Mode 1, CHO1
g;r"”“l (dBuVim}
og
aa 240G -PEAK
70
Gl 240G _AJG
5l ] i
A0 g
20
20
10
0
1000 4000, 6000,  B000. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Acimuth P/F
M.  [MHZ) (dBY  (dBuv)  (dBuV/m}  [dBuvym)  (dB) (om) {deg)
1 1308, 88 -2.,12 15,82 43,71 .28 -1 .29 Marage laid 13 F
p 23598.88 -2.12 EB.B5 Eg.54 74,88 -17 .46 Paak 266 238 P
3 412,08 -2.18 181.15 55,85 1e4,.88 -166.55 Ayerage 266 23a F
4 412,08 -2.18 183.62 1@1.52 a4, 84 -58 .48 Pk 266 23a F
5 4324 .80 6.95 13,47 36,42 54,89 -17 .58 Ayerage i 217 P
G 4524 .88 6.95 48. 67 47 .61 T4.89 -26.38 Pk laa 217 F
Mote: Level=Reading+Factor
Margin=Level -Limit
Factor-2mtennma Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 1, CHO6

Power Pol/Phase ;| VERTICAL

g7Level [gBuvim)

40

80 2.4G -PEAK

70

60 1 10 7 4G -AUG

50 3
40 r
30
20

10

0
10040 4000. G000. B00D. 10000, 12000, 14000. 16000, 18000, 20000, 22000, 25000
Fraquancy (MHz}

Frequancy  Factor Reading Lewel Limit Margin Detector Height Azimuth P/SF

No. {MHz) {dEB] {dBuv)y  (dBu¥/m) {dBuvym) (dB ) {em) {deg)
1 230686 -2.12 Bt £d.56 4.8 -1.44 Auerage 212 168 P
2 2306, 06 -2.12 B3.28 8l.16 74,688 -12.84 Peak 212 =t P
3 M37.80  -2.87  123.54  121.47  280.08  -73.53 Average 212 158 p
4 2437.8@ -2.07 125.00 123,02 280.88 -76.08 Peak 212 158 p
S 24B3.5@ -1.98 52.93 S@.95 S4.08 -3.85 Aversge 112 158 P
6 24B3.38 -1.98 63.36 61.38 4.8 -12.62 Peak 1z 168 P
7 4E74.8@ 7.12 29,33 36.55 34.88  -17.45 Aversge 189 351 P
& 4B874.88 7.12 39,11 46,33 4.8 -27.67 Peak 180 331 P
9  7311.8@ 1319 3875 43 .84 S4.88  -18.96 fAuerzge 188 =] P
18 F3ll.e@  12.149 12,37 54 .66 .@a 0 -10.34 Paak 1640 (=] p
Mote: Level-Reading+Factor
Margim=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 1, CHO6

Power Pol/Phase : | HORIZONTAL

|
g78vel ([@BuVIm)

90

80 240G -PEAK

it

G0 ¥ i 10 2,406 AUG

50 5 g
Al T
30
20

10

0
1000 4000. G000Q. BOODO. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz}

Frequency  Factor Reading Lewvel Limit Margin Detector Height Azimuth PSF

Mo {MHz ) {dB) {dBuvy  (dBu¥V/mn) ({dBuv/m) {dB ) [cm) {degl
1 r30@.@@  -1.12 a5.7% 43 B3 S4B -18 37 Luerage 367 276 p
I r30@.eE  -1.12 58.54 S6.42 74.88  -17.58 Peak 367 226 p
3 237.B6E 0 -2.87 185.63 183.56  203.66  -06.44 Average 367 226 p
4 2437.88 -I.87 187.3@ 185,73 288.86 -04.27 Peake 367 226 p
5 2433,58 -1.93 45.22 44,24 54.88 -9.76 Average 367 226 P
6 2433.58 -1.98 58.52 56.54 74.88  -17.46 Peak 367 226 P
T 4574.88 T.IE 29,12 36, 34 54,88  -17.66 AVErage 198 229 P
& 4874.88 7.22 4a.83 47,15 74.88  -I6.75 Feak 1658 224 P
9 73ill.8& 12.29 31.87 43 .38 S4.88 -18_64 average 188 137 F
16 Fill.ee 12,24 a1.71 S i 7A.0E8  -20.00 Pezk 104 137 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=dntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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il

" CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Omni Antenna
From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 1, CH11
!
E”Lra~|ne.~l (dBuv!m)
a0
% H 2.4G -PEAK
70 {
$
&0 | 2.46G -AVG
50 G
40 .
30
20
10
0
10040 4000. ©000. 8000, 40000. 12000. 14000. 16000. 18000, 20000. 22000. 25000
Freguency (MHz|
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PJF
He. {MHE) {dB) (dBuvy  (dBuV/m)  {dBuV/m) (dB) {cm) {degh
1 2452 .88 -1.82 128.32 118.38 28a.a8 -81.78 AVErage 116 165 F
2 2452 .88 -2.87 122.68 128,58 288.88 -79.47 Pegk 116 165 P
3 1483 5@ -1.498 sS4 7R £x.78 S4..8e -1.22 Luerage 11 165 F
4 2483.58 -1.98 a3.61 Bl.b3 74.86 -12.37 Peak 1n 165 F
E 4024 .88 7.33 28.78 Je.11 S4.86 -17.89 Average o8 45 P
13 4024 .88 7.33 39.41 46,74 74.86 -27.26 Peak 1o8 45 P
Motz: Level-Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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" CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Omni Antenna
From PoE
Power : Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 1, CH11
gILEVEHdBu¥Wﬂ}
90
80 2.4G PEAK
io
60 F 240G -AVG
g
50 i
40 L
30
20
10
0
10040 4000. &000. B000. A10000. 12000. 14000. 16000, 18000, 20000. 22000, 25000
Frequency {MHz}
Frequsncy  Factor Reading Level Limit Margin Detector Height Azimuth PJF
Ho.  {MHz) (dB]  (dBuV) (dBuV/m) (dBuV/m)  (dE) fem) {deg)
1 2462 .88 -2.81 188.45 98 .43 10@.88 -1€1.57 Average 369 227 P
I 462.M@ -2.82 182,76 188.74 289.8@ -99.16 Feak 360 227 P
3 2483.58  -1.98 15.73 a4 .15 5488 -3.75 Averzge 368 227 P
4 2B3.58  -1.98 59.23 7.2 Fa.@a -16.75 Peak 360 227 p
5 4024 .88 7.33 18,99 J6.32 54.ea -17 .68 fverage 166 236 p
& 4024.2@ 7.33 43,32 7.65 74.8@  -26.35 Peak 100 236 p
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 2, CHO1
gTLE’JE,‘l [dBuVim}
a4
&0 246G -PEAK
70 ;
60 2.4G -ANG
50 &
40
30
20
110
0
1000 4000, G000, 2000, 10000, 12000. 14000, 16000. 12000, 20000, 22000 25000
Frequency (MHz)}
Fraquency Factor Reading Leval Limit Margin Detector Height Azimuth PJF
No. (MHZ) (dB)  (dBuV) (dBuV/m) {dBuV/m)  [dBE) [cm) (ceg)
1 2398, 88 .12 34.18 51.00 54,68 -1.94 Average xza 193 F
2 2398 .88 1.112 78.17 G6G.95 74,68 -5.95 Pegk Iz 193 F
3 2412 .68 -2.18 118,42 188,32 288, B8 -91.68 Average 129 193 F
4 41288 -2.18 121.B4 11%.94 IZ@E.BE -E1.86 Pezk 79 193 P
E Ag24 ., B b.495 29,62 El 54 B8 -17.43 Ayerage 188 158 P
3 1824 . B8 6,95 41.83 47.98 7 .88 -16.82 Peak 188 158 P
HNote: Level-Reading+Factor
Margin=Level-Limit
Factor=4ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO1
BTLmIaI {dBuim)
90
BOD 240G -PEAK
[
o0 [ _ | 246 WG
] &}
dn g
30
20
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Heient Azimuth PAF
NO. (MHz ) [dB) (dBuv])  [dBuv/m) (dBuv/m) (0B} {cm) (deg)
1 2398 , 00 -2.12 A, BE 43,94 54 ., 08 -18.86 Average 128 322 P
2 2398 , 00 -2.12 59.36 E7.24 74,08 -15.76 Peak 128 322 P
3 2412 .00 -2.18 g8.e5 B5.95 200,00 -114.85 Average 136 322 P
4 2412 .08 -2.18 98.13 96.13 g8, 89 -183.07 Peak 158 312 P
=1 4§24, 08 G6.35 29.89 S56.54 54,08 -17.16 AVErage lag 317 P
= 4F24 08 6.93 4@, 14 47,19 4,88 -#6.51 Feak 188 317 P
Note: Level=Reading+Factor
Margin=level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode . | Mode 2, CHO6
Level (dBu\/m
a7 { !
a0
80 245 -PEAK
0
&0 -
L | | 240G -ANG
50 ] 8
40 r
30
20
10
0
1000 4000, 6000, 8000. 10000. 12000, 14000, 16000, 18000, 20000, 22000. 25000
Frequency (MHz)
Frequency Factor HReading Lewel Limit Margin Detector Height Arimuth PSF
Mo [MHz) {dE}) {dBuv) (dBuwym)  (dBuWV/m) ==} {em) [deg)
1 235@.00 -2.12 @74 48.57 54,00 -5.33 Averoge 232 214 P
2 239@.08 -2.12 G3.82 Gl.78 74,80 -12.38 Peak 232 214 P
3 2437.9049 -2.87 11&8.3L 116.24  184.60 -83.76 Average 232 114 P
4 24357.848 -2.87 116,58 126.51 Id . 68 -75.49 Peak 2352 214 F
5 2483 .58 -1.898 52.64 58.66 5488 -3.34 Avarage 232 214 P
B 2483 56 -1.98 B5_T3 a3.75 T4 .08 -18.25 Peak 132 x4 P
7 OABT4. 08 7.32 9. 14 35.41 54,08 -17.589 Average  1@e 348 P
g 4874.00 7.22 40,83 47.25 74.08 -26.75 Peak lca 340 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Facrtor=4ntenna Factor + cable loss - Omplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO6

E”,LE'!'..IEI {dBuvim}

a0

B0 240G PEAK

o

60 1 245G -AVG

50 a

40

30

20

10

0
1000 4000. ©000. 2000. 10000, 12000, 14000. 16000. 12000, 20000, 22000, 25000
Freguency (MHz)
Frequency Factor Reading Lewsal Limit Margin Detector Height Azimuth PJ/F
Mo {MHz ) [§=1=}] {dBuV)} [dBuv/m) (dBuV/m) [f=1=}] {cm) {deg)

1 2358.00 -2.12 45,19 43.87 4. 00 -18.53 Average 100 318 P
2 2356, 09 -z.12 5%.93 57.01 74 .09 -15.19 Feak lag 3la P
3 2437 .09 -z.a7 97 .73 B5.466 2ae.an  -184.34 AVErage lag 318 P
4  2437.84 -2.8a7 187 .83 185.76  Z8@ .88 -94. 74 Peak 188 318 P
5 2483.58 -1.98 45 B2 43 .54 54 .88 -18. 3R/ Averags 186 318 P
&6 2483.58 -1.98 5g.80 56.91 74,048 -17.89 Peak 186 318 P
7 AE74 00 7.22 29.62 36.84 54,00 -17.18 Average 188 168 P
3  4E874.00 7.22 48,64 47.86 74,00 -25.14 Peak 188 183 p

Hote: Level=Reading+Factor
Margin-Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 2, CH11
STLE-“I"&l {dBuVim}
&0
80 240G _PEAK
70
&l g
Lk . | | | | . | | | 2:4G -AVG
&0 5]
40 %
20
20
10
0
1000 4000, G000, 2000, 10000, 12000, 14000. 16000, 12000, 20000, 22000, 25000
Frequency (MHz)
Frequancy Factor Reading Level Limit Margin Deteactor Height Azimuth PJF
N . [HHz} {dB] [dBuv)  (dBuV/m] [dBuW/m) (dB]) fem) [d=g)
1 2452.00 -2.82 189,92 187 .56 200,00 -52.16 Averoge 2087 343 P
2 452,088 -2.82 119,72 117 .77 186,88 -82.23 P=ak 287 348 P
3 455,58 -1.58 54.43 52.51 54.848 -1.49 Average 287 3435 P
4 I4R835.58 -1.598 62.89 58,91 74.88 -13.89 Peak 287 345 P
5 4974 88 7.33 ¥8.53 26 .86 54..84 -17.14 Luarage 188 274 F
B 44924 88 .33 30,84 AE A2 7488 -27 .58 Peak 1 274 [

Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

| From PoE )
Power " | (120V/60Hz) Pol/Phase : | HORIZONTAL
Test Mode ;| Mode 2, CH11

Level (dBuiim)

o7,
oo
B 2.4G -PEAK
T
60 240G ANG
&0 G
a0
30
20
10
0
1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Freguency (MHI)
Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz } s [=3] (dBu¥)} [(dBuvrm) (dBuUv/ m) (dE) {cml (deg}
1 2482 .00 -2.82 g6.81 B4.79 Jeg. g -115.21 Average 18 31z =
2 2482 .00 -2.82 96.98 94,95 2eg.ee -185.84 Peak 1ee 313 P
E] 2483.50 -1.38 40,88 338,90 o4, ol -15.18 Average 108 313 P
4 2483.50 -1.38 53.98 52.00 74,00 -22.08a Peak 108 313 P
=] 4324 09 T.33 28.99 3G. 32 oS4, 0 -17 .68 Average 188 1] P
a 4324 08 T.33 44 .89 45,22 74 .08 -23.78 Peak 188 1] P
Hote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power X Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 3, CHO1
E”,Lley.n.*zl [dBu\im)
40
80 246G -PEAK
i
80 _ 246 AVG
50 g
40 5
30
20
10
1000 A4000. &OOOD. B000. 10000, 12000. 14000, 16000. 12000. J0000. 22000 2h000
Frequency [MHz)
Fraquency Factor Reading Level Limit HWargin Detector Height Azimuth P/F
M. ({MHz) [dB) (dEuV) (dBu¥f/m) (dEUV/m) [dB) {cm) (deg)
1 230\, 68 -2.12 54,85 52.53 54,80 -1.47 Average 245 288 P
2 2398, e -2.12 67 .54 65.42 74 .84 -8.58 Feak 245 206 P
3 2412 .68 -1.18 116.38 1@8. 28 286 .84 -91.72 Average 245 286 F
4 2412 .68 -1.18 124 .68 1x2.58 288 .88 -TT.42 Fegk 245 a4 F
5 4524 .88 B.35 29.62 36,57 54 .88 -17.435 AVErage 188 167 F
& 4574.88 6.95 48 .95 47 .98 74.88  -76.18 Feak 188 167 P
flote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 3, CHO1
grI.E."'.IEI[I]E-l.l'l.l'l'r'ﬂ}
Qo
B0 245G -PEAK
7o
50 246 -AVG
50 B
40 H
30
20
10
0
1000 4000. 000, £000. 10000. 412000, 14000, 16000. 18000, 20000. 22000. 25000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Ho. (MHz ) (dB) (dBu¥] [dBuv/m) (dBuV/m) {dE) {em) {deg)
1 2398 .80 -2.12 4@ .45 38.33 54 .00 -15.67 AVErage 216 &6 P
2 2398 .88 -2.12 53.79 51.a87 74,88 -22.33 Feak 216 &6 P
3 23413 .66 -2.18 92.212 Ga_12 g8 pa  -189_8R Lverage Pal 1 P
a 24137 .04 -2.18 185.14 183.88 208 , a -a7 .88 Peak 21e 11 =
E 4824 .06 6.95 29.81 35.76 54,68 -17.24 Average 18 186 P
=1 4824 .06 6.35 41.48 18.43 74 .68 -25.57 Peak =] 186 P

Hote: Level-Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 3, CHO6
9.I,LE.~'.r|5.~I [dBuVim}
a0
a0 240G -PEAK
0 : 1
60 1 246G -AG
50 g
40
30
20
10
0
1000 A000. 6000, 2000, 10000, 12000, 14000. 16000. 18000, 20000, 22000, 25000
Frequency (MHz}
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PJF
ho. {MHz ) (dB) {dBuv')  {dBuv/m} {dBuN/m) [dB) [cm) {deg)
1 235a@.ee .12 52.96 50,84 S4.e8 -3.16 Average 13 326 P
r  2398.e6 -2.12 66.73 G, G1 74.88 -9.39 Feak 213 326 P
i 2437.86 -1.87 117.28  115.83  2@@.88 -64.17 AvErage 13 326 F
4 2457 .88 -2.87 151.48 129.41 288 .88 -7@.59 Fegk 113 326 F
5 2483 o6 -1.098 S4.|3 1.85 =L -1.495 fyerage 3 32E P
B 2483.5@ -1.08 a0.e1 B7.83 74,68 -6 97 Peak A e P
To4874.ee 7.22 20.85 36.27 S4.68 -17.73 Average 188 =i p
3 4874.B8 7.22 4@.3E5 47,57 74,68 -26.43 Peak 188 =1 P

Mlote: Level-Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 3, CHO6
STLEWEl [d BuVim)
a0
&0 12,406 I’I@J‘I.H
T0
50 ] 240G -AVG
50 g
40
30
20
10
D
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000. 12000, 20000, 22000, 25000
Frequency (MHz)
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
fla. (MHz) (dBE} (dBuv) (dBuV/m) (dBuV/m) | dBE} [om) (deg)
1 2398 .88 -2.12 48,64 30.54 54,88 -15.46 Average 3B 127 F
z 2398 .88 -1.12 53.12 51.09 74 .88 -13.88 Fegk 156 127 F
3 2457 .88 -1.87 188,51 98.74 £88.88 -181.:26 AVErZge 156 127 F
4 2437 .88 -1.87 114 .87 11z.88 288 .88 -85 .88 Feak 158 137 P
5 2483.58 -1.098 41.48 39,58 4 .68 -14.58 lverage 158 113 P
B 2483.58 -1.098 54.43 1.45 .88 -21.55 Peak I5B 117 P
7 4374 .88 7.22 29.37 36.50 4,68 -17.41 Average 188 2E4 P
g 4374 .88 T.22 48.53 47.75 74.68 -26.25 Feaok 189 254 P

Note:; Level=Reading+Factor
Margin-Level-Llimit
Factor=0ntenna Factor + cable loss - Amplifisr Factor
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o * CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Omni Antenna
From PoE
Power Pol/Phase . | VERTICAL
(120V/60H2)
Test Mode : | Mode 3, CH11
g7 LEVE! [dBUVIM)
90
80 ] 2.4G -PEAK
{0 b
&0 bk 240G -AVG
50 &
40 1
30
20
10
0
10040 4000. ©000. B00D. 10000. 12000. 14000. 16000. 19000, 20000. 22000. 25000
Fregquency (MHz}
Frequancy  Facter Reading Level Limit Margin Detector Height Azimuth P/F
No. {(MHz) (dB] (dBuV)  (dBuVSm)  {dBuVSm) (dB) {em) {deg)
1 2462 .88 -2.81 111.87 189.85 Zog.8a -98.95 AVErZge 184 357 P
z 2402 .88 -2.82 124,27 122.25 2aa, 88 -37.75 Peak 286 337 F
3 2483 .53 -1.98 c4.0a 53,68 54.pE -1.08 Average 18R EEY p
4 483,58 -1.908 53,40 7.42 74,00 -5.58 Peak 286 337 p
5 4524 .88 7.33 28.51 35.84 E4.08 -18.16 Average 160 314 P
B 45324, 88 7.33 33,94 7.2 74.68 -26.73 Peak 106 314 P
Mot=: Level=Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 3, CH11

gTLe'.rBI {dBul/imy)

a0

%0 2.4G -PEAK

70

60 t 2.46 BUG

50 &

[

40 ]

30

20

10

D
1000 4000, G000, 8000, 10000, 12000. 14000, 16000. 15000, 20000, 22000, 25000
Frequency (MHT)
Freguency  Factor Reading Level Limit Hargin Detector Height Azdimuth P/F
o . (MHz) (dB) (dBuv)  (dBu¥/m) {dBuv/m} [dB) [cm) (deg)

1 24R2 .68 -1.82 BE.1@ B6. 88 208 .68 -113.02 fyerage 188 315 P
2 2462 .88 -1.82 181.39 99, 37 280.88 -188.563 Feak 188 315 3
3 2483.58 -1.98 44,59 43,81 4 .68 -1@.99 Average 188 315 P
4 2483.56 -1.9B8 58.92 56.94 74,08 -17.86 Feak 188 315 P
3 4224 .88 T7.33 28.83 36.16 54,68 -17.B64 Average 188 333 F
G 4324 .88 T7.33 48.53 47,86 74 .68 -16.14 Feak 188 333 F

Note: Lewel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CHO3
a7 Level (dBuV/m)
a0
80 2.4 -PEAK
70
50 [ ] _ | 246G -AVG
50 fi
40 z
30
20
10
0
1000 4000, 000, 8000. 10000. 12000. 14000, 16000. 18000, 20000. 22000 25000
Frequency (MHz)
Frequency Factor FReading  Level Limit Margin Detector Height Arimuth PSF
Mo {MHz ) {dE} {dBuV)  (dBuwym)  (dBuWV/m) ==} {em) [deg)
1 2394, 08 -2.12 54,79 52.67 54,00 -1.33 Average 2e3 342 P
2 2390, 04 -2.12 68.54 5G.42 74 .68 -7.58 Peak 2e3 342 P
3 24321 . 040 -2.88 1@3. 948 181.82 pl -98.18 Averags 283 342 =
4 2471.049 -2.88 117 .46 115.38 0 -84.62 Feak 283 342 P
5 4544 88 7.89 19.21 36,38 54,88 -17.78 Average 188 174 P
B AR44 BB 7.Bg9 48 _ 62 a7 .71 T4 .68 -2R.39 Peak 186 174 =
MNote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Omplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 4, CHO3
Level (dBuWim
97 I }
40
0 2.AG _PEAK
TO
&0 1
¥ | 240G -ANG
50 &
40
30
20
10
0
1000 ADDD. GO00.  BOOO. 10000, 12000, 14000. 16000, 12000, 20000, 22000, 25000
Frequency (MHz|
Frequsncy Factor Reading Level Limit Margin Detector Height Azimuth PJF
Ho . [MHz) idB) (dBuv)  (dBuV/m) {dBuW/m) (dB) [cm) {deg)
1 235,88 -2.12 45,13 43.01 S4.e8 -1@,99 Average 235 121 P
2 2398.88 -2.12 53.38 56.18 74.88 -17.82 Peak 235 121 P
3 422,88 -1.98 §3.729 83.71 2ea.88 -116.19 AVErZge 2135 121 P
4 1422.88 -2.88 93.81 96 .93 288.88 -183.87 Peak 135 121 P
5 4844 88 7.89 23.63 36.72 S4.BE -17. 18 LuErage 188 137 P
B 4244 B8 7.89 a@.29 47 .38 74_BE -1R. B2 Peak 168 137 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CHO6
o7 Level {dBuVim}
L
& [ |2.4G -PEAK
70 ¢ ]
60 | 246G -AVG
50 B
4 F
30
20
10
0
1000 4000. &000. 8000. 10000. 12000. 14000. 16000, 128000, 20000. 22000. 25000
Frequency (MHz)
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Na. [MHZz) (dB) [dBuV)  {dBuV/m] [dBuv/m) (dB] {cm) rd=g)
1 1399, 08 -2.12 54, 53 52.77 54,88 -1.23 Ayerage 189 351 F
) 1394. 88 -3.132 BO.8q BE.92 T4 .88 -7 .88 Pagk 189 331 P
3 43T B8 -3.837 188. 82 18675 108 . Be -93 .35 Ly=rage 189 331 F
4 437 . BE -2.87 122,88 115,93 168, Be -8 .87 Paak 1849 331 F
5 2433.508 -1.98 £3.73 E1.77 5. 88 -2.232 hverage 189 331 P
B 483,50 -1.58 69,89 67.11 T4, 00 -6.89 Peak 189 331 F
7 4374 . B8 7.22 19.81 36.23 5488 -17.77 Average 164 283 F
8 4374, 09 7.22 39.73 4G.597 T4, 09 -27 .83 Peak 1 233 F

Mote: Level=Readling+Factor
Margin=Level-Limit
Factor-8ntenna Factor + cable loss - fAmplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. : 52 of 220
FCC ID : UCC-AX600



o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 4, CHO6

ETLE!‘-'E| {dBuvim)

o0

a0 246G -PEAK

o

50 1 2.4G -AVG

50 2

40

30

20

10

0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency {MHz}
Frequency Factor FHReading Lawal Limit Margin Detector Height Azimuth P/F
Ho. (MHz ) [de) (dBuV] [dBuv/m) (dBuV/m) I=1=H] {cm) (deg)

1 2398 .00 -2.12 44 67 42,55 54,08 -11.45 Average 257 131 P
2 239@.09 -2.12 58.31 56.19 74,99 -17.81 Peak 257 131 P
3 2437.88 -z.87 98,35 BE.Z8  ZeR.@@ -111.72 AVEerage 257 131 P
4 2437 .88 -2.87 183 .83 188.36 2ep. aa -899.84 Feak 257 131 P
5 1483.5@ -1.98 45.2 43,25 54 ., o -1@.75 Average 257 131 P
&  21483.58 -1.98 58.75 55.77 FLC -17.23 Peak 57 121 P
7 AE74 .00 7.22 29.089 36.31 54,08 -17.89 Average 1ee 26 P
=} 4574, 00 .22 48,38 47.58 74,00 -25.48 Peak lag ai& P

HNote: Level=Reading+Factor
Margin-Level-Limit
Factor=fAntenna Factor + cable loss - Omplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CHO9

STLEWEH [dBu'im)

a0

&0 [ 1 124G -PEAK

70 .

60 240G -ANG

50 55

40 3

30

20

10

0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000. 12000, 20000, 22000, 25000
Frequency (MHz)
Fraquency Factor RAeading Lavel Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) {dBuV)  (dBu¥/m) (dBuV/m) [dB) [om) {deg)

1 2452.08 -1.85 183.77  1e1.7 28a.e8 -96.28 Average 8l 48 P
z 2452 .08 -1.85 117.91  115.86 2088.88 -64. 14 Feak a8l 48 P
3 485,58 -1.98 54 .68 52.78 54 .88 -1.38 Average 181 348 P
4 248358 -1.898 7a.18 BE. 28 7488 -5.88 Feak al 248 P
5 4984 . Be 7.31 29.48 36,70 54 .88 -17.121 fverage 188 314 P
B 4984 . Be 7.31 39.49 46,28 7d.e8 -17.18 Peak 188 314 P

MNote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 4, CHO09

g7Level Ill-Bl.l'lJl'l'n]

a0

80 12.4G -PEAK

70

50 i 240G -AVG

50 b

40 7

30

20

10

0
1000 4000. 6000, 8000, 10000. 42000, 14000, 16000. 18000, 20000, 22000 25001
Frequency (MHz)
Freguency Factor HReading Lawel Limit Margin Detector Height Azimuth P/F
Ma. {MHz ) (dB) (dBu¥) {dBuV/m) (dBu¥/m) =1=3] {em) {deg)

1 2451.68 -2.85 81.13 73.18  I1ee.99 -128.82 Average  leé 382 F
2 2457 .88 -2.85 94,39 92.74  288.88 -187.66 Feak 188 ELES P
3 2483 .58 -1.98 45 81 43.@83 54 b8 -18.97 Average 168 ELLE P
4  2483.58 -1.98 ca.e1 55,83 T4 .08 -17.17 Peak 1ee g0 P
5 4904 .08 7.21 20,33 35.64 E4. 00 -17.36 Average 188 148 P
6 4904 .08 7.21 40.632 47.94 T4, 00 -26.86 Peak 1ee 148 P

Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=hAntenna Factor + cable loss - fAmplifier Factor
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‘%&‘f"' CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
BeamForming- Omni Antenna
From PoE
Power Pol/Phase . | VERTICAL
(120V/60HZz)
Test Mode : | Mode 5, CHO1
}
HTL&\r&I (dBuVim)
40
80 240G -PEAK
70
60 | 2.46G -G
50 3
40
30
20
10
0
1000 ADDD. G000, BOOO. 10000. 12000. 14000. 16000, 13000, 20000. 22000 25000
Fregquency (MHz|
Frequancy Factor Reading Level Limit Margin Detector Height azimuoth FJF
Wo.  (MHz) (dB)  (dBuvMY  (dBuVym)  (dBuvsm)  (dB) (cm) (deg)
1 2399.8@ -2.12 52.64 58,52 54,080 -3.48 Average 285 326 P
2 23990.0@ -2.12 67.688 64,88 74.088 -9,12 Peak 285 326 P
3 2412z.8@  -2.18 114,16 11Z.96 @908  -57.94 AvErzge 285 326 F
4 412,88 -2.18 119.68 117.58 Z9@.B@  -51.47 Peak a5 326 P
5 48524.88 E.895 29,584 36.79 54.88 -17.21 average Lea 43 P
& 4824 08 E.95 a41.27 A8 .1 7488 -15.78 Peak 108 a1 p

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=f&ntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 5, CHO1
E”,I_n:;v.rsul |dBulfim)
a0
&0 2.4G -PEAK
70
o : 240G MG
50 fi
40 i
30
20
10
0
1000 4000, GOOO. 8000, 10000, 12000, 14000, 16000. 18000, 0000, 22000, 25000
Fraquency (MHz)
Freguency  Factor Reading Lewvel Limit Margin Detector Heilght Azimuth PSF
[ {MHZ ) (dE) (dBUY)  (dBu¥/m)  (dBuv/m) [dE) [cm) (deg)
1 2308 .88 -2.12 45,15 43.83 54 .88 -18.97 Average 210 117 P
2 2358 .88 -2.12 58.15 EG.03 74 .88 -17.597 Peak 219 117 P
3 2412 .00 -2.18 Q6.4 94, 35 Zeg,.eg  -1e5.54 Average 219 117 P
4 2412 .00 -2.18 183.41 1a1,.31 2e0 .08 -98.659 Fraok 219 117 P
] 4524 .08 5.95 29,564 JG6.79 54 .68 -17.21 Average 188 224 F
i/ 4524 .68 B.95 48.19 T.14 74 .68 -26.86 Feik 188 224 F

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=-Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

| From PoE )
Power | (120v/60Hz) Pol/Phase ;| VERTICAL
Test Mode : | Mode 5, CHO6

Level (dBuVIm)

a7
a0
80 |2.4G -PEAK
70
50 1
10 246G -AVG
50 1 8
i
4U >
30
20
10
0
1000 4000. 6000, 8000, 10000. 12000. 14000, 16000. 12000, 20000. 22000. 25000
Fregquency (MHz)
Freguency Factor Heading Lewvel Linit Margin Detector Height Azimuth P/F
Nao. (MHz ) (dB) (dBu¥) {dBuv/m)  (dBu¥/m) (dE) {em) {deg)
1 2399, 09 -2.12 49,15 47 .83 54,09 -6.97 AVerage 257 163 F
2z 2396 .88 -2.12 61.36 539,24 T4, 88 -14.76 Peak 257 165 P
3 2437 .08 -2.@7 121.493 119 B& 200 . 6o -5@.14 Averags 257 165 =
a 2437 .08 -2.87 125,72 123,65 200, B -7B.35 Peak 57 1a5s =
= 2483 .58 -1.98 E1.15 49.17 B4, 00 -4 .83 Averags 257 165 P
=1 2483 .58 -1.98 B3 .87 51.89 T4 .00 -12.11 Peak 257 165 P
7 4874, 00 7.22 29.12 35.24 54,00 -17 .66 Averages 1ed 351 P
8 4874 .00 T.22 39.7 45,595 T4, 00 -27 .85 Feak liod 351 F
2 7311.04 12.2%9 19.66 41.55 54,049 -12.85 Average lied 165 F
18 7311.88 12.29 48,95 35,249 T4, 88 -28.768 Peak 168 165 P
Mote: Level=Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 5, CHO6
Level {dBuV/im

a7 i )

a0

B0 245G -PEAK

70

B0

L ! ! 10 | ! ! ! ! ! ! | 246 -AVG

50 5 B J]

40 I

0

20

10

0
1000 4000. 6000, 000, 10000. 12000, 14000, 16000. 12000, 20000, 22000. 25000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detectos Height aAzimuth PAF
N (MHT ) (0B) (dBUVY)  CdBUvWSm)  CABUWSm) (aB) {em) =3

1 2394, 29 -2.12 44, B0 42,77 54,88 -11.23 Average 168 155 P
2 2394, 60 -2.12 57.75 55.63 74.88 -18.37 Peak 168 155 F
3 2437 .00 -2.87 99,54 97 .47 200,08 -182.53 Average 168 156 F
4 2437 .00 -2.87 188.88 186.81 200, 0B -93.99 Peak 168 156 F
= 483,58 -1.98 45,39 43,471 54,848 -16.59 Ayerage 168 156 F
B 483,58 -1.98 58,59 56,61 74,88 -17.349 Peak 168 156 F
7 4874 . 88 F.32 g9 RO 37.11 54848 -16 .84 Lysrage 1ea 347 =
g 4874 .28 F.32 4@8.16 47 .38 74.88 -26.682 Paak 14 347 =
= 7311.88 12.29 28.095 41,24 54,88 -12.7 Average 186 75 P
1@ 7311.088 12.25 40,83 52.32 74.88 -21.68 Peak laa 75 F

Mote: Lewel=Reading+Factor
Margin-Level-Limit
Factor=0ntenns Factor + cable loss - fmplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 5, CH11
STLE!\IEI {dBuvim}
a0
&0 246G -PEAK
0 l
&0
| 2.4G -AVG
] B
40
30
20
10
0
1000 4000, ©000. EBOOD0. 10000. 12000, 14000, 16000. 18000. 20000. 22000 25000
Frequency (MHz)
Frequency Factor Reading Lawel Limit Margin Detector Height A4Azdimuth PYF
M. (MHz ] [d8) (dBu¥}] [dBuws/m) {(dBu¥,/m) [dB) {em) (deg)
1 2462 .00 -2.82  113.75 111.73  Zeo.00 -88.27 Average 21e 25 P
2 2462 .80 -2.82  119.52 117.58  2€0.00 -32.58 Peak 21a 15 P
3 2483.58 -1.38 54,84 52.88 54,89 -1.94 Average 218 15 P
4 2483 .58 -1.38 £9.89 67.11 74848 -6.89 Feak 216 15 P
=] 4524 .88 F.33 49.45 35.78 54,88 -17.23 AvVErage 188 38 P
A 4924 . 64 7.33 48 .16 47 .49 468 -2R.51 Peak 188 38 P

Note: Level=Readings+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 5, CH11
p7LEvel (aBuvim)
i
BO 2.4G -PEAK
T
60 i .45 AVG
50 fi
40 i
30
20
10
0
1000 4000. 6000, BO00. 10000. 12000, 14000. 16000. 15000, 20000. 22000. 25000
Frequency (MHI)
Freguency  Factor Reading Lewvel Limit Margin Detector Height Azimuth PFF
Ho. (MHz ) (dB) (dBu¥] [dBuvym) (dBu¥/m) {diB) {cm) (deg)
1 1461 B8 -1 @2 9@ .11 BE.19 Jed @a  -111.81 Lverags 241 1149 [
2 2481 oG -2, B2 181.1a o, es Jee . ge -186,92 Peak 241 1149 =
3 2433 .58 -1.98 45,31 43,33 54, @@ -18.87 Average 241 1149 P
4 2483 .50 -1.98 7.87 55.B9 74 .08 -18.11 Peak 241 1149 P
5 4524 .00 7.33 259,45 36.78 54,00 -17.22 Average lae 191 P
5 4524 .09 7.33 39.32 45.65 74 .08 -27.35 Peak lag 191 P

HNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 6, CHO3
g_‘,leq el (dBuvim)
B0
o 2.4G -PEAK
70 1
60 240G -AVG
S0 6
40 B
30
20
10
0
1000 4000, &000. 8000, 10000, 12000. 14000. 16000, 12000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factoer Reading Level Limit Margin Detector Height Azimuth P/F
Na. (MHz) (cB) [dBuV) {dEuV/m] [dBul/m) {dB] {cm) {deg)
1 1399, 08 -2.12 55.1@ 52.948 54,089 -1.82 Ayerage 247 154 F
2 1396, 98 -4.12 TL.85 6&.93 74,08 -5.87 Peak 247 154 F
3 1427 .88 -2 .88 183.71 1681 .63 @6 . 8 -GE. 37 Lyarage 247 154 F
4 2420, 88 -2.88 11k.08 114,98 a6, Ba -85.14 Paak 247 154 F
E 45344, B2 7 .89 9.45 36.55 54,88 -17.45 Average 1 157 P
B 45344, B2 7 .89 4@, 18 47 .27 74,88 -26.7 Peak 1 157 P
Mote: Level-Reading+Factor
Margin-Level-Limit
Factor=0rtenns Factor + cable loss - dmplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

| From PoE )
Power | (120V/60H2) Pol/Phase : | HORIZONTAL
Test Mode : | Mode 6, CHO3

EFLEVEHGBHVWH}

a0

50 2.4G PEAK

0

60 240G -MG

50 ] i
40 i
30
20

10

0
1000 A000. &000. B2000. 10000. 12000. 14000. 16000, 18000, 20000, 22000. 25000
Frequency (MHz}

Frequancy  Factor Reading Level Limit Margin Detector Height Azimuth BJF

Ne. {MH=) {dEe) {dBuvy  {dBuV/m) {dBuV/m) {dB) {em) {deg)
1  2399.8@ -2.12 45.58 44,45 54.88 -9.52 Average 133 126 P
@ 239@9.8@ -2.12 53,77 57 .65 T4.88  -16.35 Peak 133 126 P
3 2422.8@ -1.8E BS.33 83.25 280.8B8 -116.75S Average 233 126 P
4  2422.08  -1.08 9855 GE.47  280.88 -183.53 Peak 233 126 p
5 4B44.90 7.09 23.9@ 36.99 s4.8@ -17.01 Mverage 100 21e p
3 4844 .08 7.089 41.28 48,2 74.00 -25.71 Peak le0 216 p
Not=: Lewel-Reading+Factor
Margin=Level-Limit
Factor=0ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 6, CHO6
QTLHBI {dBulim})
an
80 145G PEAK
o
&0
[ | 24G -AVG
50 &
40
30
20
10
0
1000 4000, 6000, A000. 10000. 12000, 14000, 16000, 18000, 20000, 2 20040. 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PAF
MO (MHzZ ) (ds) (dBUV) (dBUWSmM)  (dBu¥/m) [=1=3] {em) (deg)
1 2390.08 -2.12 54,33 52.21 LTI -1.79 Averaga 282 12 =
2 2390.08 -2.12 63.21 51.69 74 .00 -12.91 Peak 282 12 P
3  2437.e8 -2.87 1682.33 198.26 26€6.89 -93.74 Average 282 iz P
4 2437.88 -2,87 113,98 111.91 2ee.8® -35.89 Peak 282 1z P
5 2483.58 -1.98 53.97 51,99 54,68 -2.81 Average 282 12 P
& 2483.58 -1.08 £7.50 55.61 74 .88 -8.32 Peak 282 12 B
7 A874 .08 7.22 20,02 37.14 S4.@8  -l5.BE Average  1g@ 214 =
2 4874 .00 7.22 46 .78 47.02 74,88  -25.88 Paak 166 214 =

Hote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - OSmplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

| From PoE )
Power | (120V/60H2) Pol/Phase : | HORIZONTAL
Test Mode : | Mode 6, CHO6

Lavel (dBuVim)

a7,

a0

a0 2.45G -PEAK

70

i S | 246G AVG

50 ] &

A0 4

30

20

10

0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000. 25000
Frequancy (MHz)
Frequency Factor Readlng Level Linic Margin Detector Helght Azlnuth PSF
= (MHZ ) (dE) (dBuY) (dBuvsm)  (dBUYSm) (cE) {em) [deg)

1 2296, 00 -2.12 45,75 43,63 4. 08 -18.37 Average 168 236 P
2 2296, 08 -2.12 58,31 56.19 74,09 -17 .81 Peak 168 236 P
E] 2437 .00 -2.87 91.35 89.28 Ioe.e0 -110.72 Average 1e8 236 P
4 24357 .00 -2.87 181.7 99,63 o880 -188.37 Feak 1E8 136 P
5 2485, 59 -1.598 45,18 45,22 54,00 -18.78& AvErage 1e8 136 P
B 24835, 58 -1.98 58,18 S6.12 T4 98 =17 .88 Feak 168 230 F
7 4ET4 .88 7.323 19.83 36.35 54.88 -17.75 Avarage 188 136 P
B A874 , Ba 7,22 48, 36 a7 .58 7468 -2B.A2 Faeak 18 X3 P

MNote: Level-ReadingtFactor
Margin=Lavel-Limit
Factor=Antenna Factor + cable loss - &mplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

| From PoE )
Power | (120V/60Hz) Pol/Phase ;| VERTICAL
Test Mode : | Mode 6, CHO9

Level (dBEuV/m)

a7,
an
80 [ |2.4G l'l%;’l.H
¥ 3
60 240G -AVG
=] &
40
30
20
10
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 12000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth FJ/F
No. {MHz ) {dE) {(dBuV) (dBuW/m} (dBulf/m) {dB) {em) [deg)
1 2452.88 -2.85 1060.74 95,69 00,08 -1681.31 Average 192 21 F
2 1451.88 -2.85 115.88 115.83 060,00 -86.97 Peak 192 21 F
3 1485, 58 -1.58 52.76 58,88 54,88 -3.28 Awerage 192 1 F
g 148358 -1.58 67 .46 B5 .48 T4 .88 -&.53 Paak 192 21 F
) 4064 . 88 7.31 0,22 36.53 S, pa -17 .47 Mverage 186 111 F
B 4064 . 88 7.21 30.08 47.31 74,08 -21E.7 Paak 160 111 F

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Omni Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 6, CHO9
Level (dBuVim
a7 i )
an
80 .45 -PEAK
T
1
- | 246 -AVG
50 b
40 5
30
20
10
0
1000 4000. 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000 L
Frequency (MHz)
Frequency Factor Readling Level Linit Margin Detector Height Azlmuth PsF
M. (MHZ) (dE) (dBUY)  (dBuvsm)  (dBUY/m) (dE) {em) [deg)
1 242,88 -2.B5 0@, 24 28.19 Iee.ed -111.81 Average 168 154 =]
2 2457, 00 -2.85 18z2.78 188.65 100,08 -95.,325 Feak 168 154 P
3 2483.58 -1.9B8 47.83 45,65 54, 08 -8.15 Aversge 166 154 F
4 2483.50 -1l.58 64,21 52.23 T4, 00 -11.77 Feak 168 154 P
5 4984 88 7.31 19.39 36.78 54 @8 -17 .58 Average 18e 117 P
5] 4984 . p9 ¥.31 39.57 4o, 68 T4 .89 -27.12 Feak l8e 117 F

Mote: Level=Reading+Factor
Margin=Lavel-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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o7 CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1
Non BeamForming- Sector Antenna
From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 1, CHO1
o7 Level [dBuvIm)
an
80 2.4G -PEAK
70
60 2.4G -ANG
50 J
40
]
20
10
1000 4000, 6000, 2000, 10000. 12000, 14000. 16000. 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) {dB) (dBuV)  (dBu¥/m) (dBuV/m) [dB) [cm) (deg)
1 2338 .88 2.12 54,84 52.7 54,88 -1.2B AvVErage 188 &l P
z 2398 .88 2.12 a4, 14 6Z.82 74,88 -11.98 Feak 188 &1 P
3 2412 .B& .18 123 . 68 121.58 206 68 -T8.58 Ayerage 188 81 P
4 2412 .88 .18 125,08 123,88 206 .68 Te.12 Peak 188 81 P
1 4324 .68 6.95 20,84 36.70 54,88 -17.21 Average 188 157 P
& 4324 .68 6.95 42,36 40,31 74 .88 -24.69 Peak 188 157 P
llote: Level-Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Sector Antenna
From PoE )
Power (120V/60Hz2) Pol/Phase : | HORIZONTAL
Test Mode ;| Mode 1, CHO1
BTLa'.rBI [dBulim)
a0
80 2.4G -PEAK
T
50 | 2413 ﬁUG
50 B
40 ;
30
20
10
0
1000 4000, 6000. 8000, 10000, 12000. 14000, 16000. 15000, 20000, 72000, 25000

Fraquency |MHz)

Frequency Factor Reading Level Limit Margin Detector Helgnt azimuth P/F

Ho, {MHz ) [dB) (dBUNY  (dBuY/m)  (dBuv m) [dB) [cm) (deg)
1 2308 .88 -2.12 52.68 E@. 4B =t -3.52 Average 154 ae P
2 2308 .88 -2.12 62.59 6@, 47 74 .88 -13.53 Peak 154 ae P
3 2412 .88 -2.18 122.41 1268.31 280,88 -79.69 Average 154 ae P
4 2412.68 -2.18 124.79 122.G69 260.08 -77.31 Feak 154 ae P
5 4524 .88 G.95 29,82 36.77 54,88 -1T7.23 AVErgge 188 155 P
6 4524 .68 6.95 42,36 49,31 74,688 -4 59 Feak 188 155 P

llote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + ceble loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 1, CHO6
Level (dBuVim
97 I i
a0
80 240G -PEAK
T0
10
&0
| 246G -AVG
3 I ] I
50 g
40 T
30
20
10
0
1000 4000, G000, E000. 10000. 12000, 14000. 16000, 18000, 20000. 22000 25000
Frequency {MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PJ/F
Ko . [MHz) (dB] (dBuW)  (dBuW/m) (dBuWim) (dB) {em) (deg)
1 2398.080 -2.12 52.18 Se. a6 54,88 -3.94 Average 1aa =1z ] P
2 1390.08 -2.12 62.87 G8.75 T4.08 -13.125 P=ak 109 98 F
3 1437.08 -2.87 124.153 122.11 1868.08 -77.89 AVEraEE 169 o8 F
4 IAST .88 -2.8a7 127.54 125.27 288,88 -74.75 Peak 186 s ] F
5 IE3.58 -1.98 53.85 51.87 54.88 -2.93 Average 188 a8 F
B T4E3 .58 -1.98 B3.98 B1.80 4. .88 -12 .68 Paak 166 o@ P
7 4874, 28 7.22 10,59 J6.81 5d.28 -17.19 fverage 166 114 P
3 4B74.08 7.22 41.24 48 .48 74,88 -25.54 Peaak 160 114 P
9 73l1.88 12.29 48,48 52.69 54,80 -1.31 Swerage 1a4 323 P
14 T3ill.ee 12.19 45,97 59.26 T4.08 -14.74 P=ak 109 323 F

Nota: Lewel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. : 70 of 220
FCC ID : UCC-AX600



‘%&‘f"' CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase HORIZONTAL
(120V/60Hz)
Test Mode Mode 1, CHO6
Q?Le'.'el {dBulim)
a0
&0 .45 PEAK
70
] 1
ol | | 246G -ANG
&0
40 2
30
20
10
0
1000 4000. 6000, S000. 10000. 12000, 14000. 16000. 12000. 20000. 22000 25000
Freguency (MHz)
Frequency Factor Reading Level Limit Margin Detector Helght Azinuth P#F
MO (MHT ] (dB)  (aBuv)  (dBuvsm)  (dBuvim) o (dB) rcm) [deg)
1 2356, 0@ -2.12 51.2 49,17 54,040 -4.83 Average 117 29 P
2 23%@.08  -2.12 £2.54 58,42 74.88  -13.58 Peak 117 ga P
3 2437.e08 -2.87 124,79 122.63 2e0.88 -77.37 Average 117 89 P
4 2437 -2.87 126.73 124.66 200 .00 -73.34 Peak 117 g9 P
5 24835 .58 -1.98 51.69 43.71 54,04 -4.29 Average 117 &9 P
=1 24835 .58 -1.98 B2.48 68,47 7488 -13.58 Peak 117 89 =
7 4874 68 .22 19 4k 35.68 G4 .08 -17.33 Averags 186 145 =
8 4374.08 7.22 29.2 35.47 74.88  -37.53 Paak 106 145 =
9 7311 . 0@ 12.29 J&. 84 49,13 4,00 -4.87 Average 123 345 P
18 7311 .0 12.29 44,598 57.27 74,00 -156.73 Peak 123 345 P
HNote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Omplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode . | Mode 1, CH11
g?LmreI (dBuVim)
a0
280 246G -PEAK
70
1
60 B 246G _AVG
a0 2 +
40 0
30
20
10
0
1000 4000, &000. &000, 10000. 12000. 14000, 16000, 18000. 20000, 22000, 25000
Frequancy (MHI)
Frequency  Factor Reading Lewel Limit Margin Detecktor Height Azimukth P/F
Mo {MHz ) (dB} (dBuv)  (dBuW/m)  (dBulfm) (dB ) {cm) [deg)
1 1462 . Ba -3 .82 128 .37 118 .35 166 . 88 -&81.65 Lverage 16 B3 F
2 2461 . 88 -2.82 123 .49 121.47 208, B8 -78.53 Peak 120 B3 P
3 2483.58 -1.98 E4.01 £2.493 54,08 -1.87 Average 166 BB P
4 2483.58 -1.28 64,66 52.68 74,00 -11.32 Peok 180 B3 F
5 4924, 08 7.33 19.61 SiG. 94 4, 08 -17 .80 Average 1aa 155 F
6 4924.58 7.33 41.33 48 .66 4. B0 -25.34 Peak 1ea 135 F
7 738600 12.4@ 31,74 44 . 64 54, 88 -9.36 Buyerage 1&8 155 F
il T386.98 12.48 43,82 55.432 T4.88 -18.58 Peak 188 155 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE )

Power (120V/60Hz2) Pol/Phase : | HORIZONTAL
Test Mode . | Mode 1, CH11

ETLEMHIHBHUHH}

an

20 246G -PEAK

70

l

80 b 8 2.45 -ANG

50 f i

40 T

30

0

10

1000 4000, 6000. 2000, 0000, 12000. 14000. 16000. 18000, 20000. 22000, 25000
Frequency (MHz)

Fraguency Factor Reading Leval Limit Margin Detector Heignt Azimuth P/F

M. {MH=) [dB) {dBuV)  (dBu¥ym)  {dBuV/m) (dB) {cm) {deg)
1 2462 .68 -1.82 118.68 116.56 2ge .ae -G3.42 AVErage 111 a7 F
i 2462 .68 -1.82 128.79 118.77 288 .ea -51.23 Feak 111 a7 F
3 2483 @ -1_G8 53 .c@ 51.52 4 _ae -2 4R Ayerage 111 a3 P
1 2483.58 -1.88 B3.64 Bl.bb 74 .84 -1, 34 FPeak 111 a3 P
5 4924 .88 T7.33 29.57 36.08 54 .88 -17.18 Average 18a 138 P
B 4924 .88 T7.33 41.47 43.B68 7 88 -25.28 FPeak 188 138 P
7 7386.00 1.4 3@.32 42,72 54 .84 -11.28 Average laa 158 P
B 7386 .68 1t.48 41.591 54,31 74 .84 -19. 659 Feak 188 158 P
Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 2, CHO1
Level {dBuYim
o7 { im}
80
80 240G PEAK
70 ]
]
R | | 246G A6
50 2
41
30
20
10
0
1000 4000, &000.  B000. 10000, 12000, 14000, 16000, 1E000. 20000, 22000, 25000
Frequency (MHz)
Frequancy Factor Reading Level Limit Margin Detector Height Azimuath FJF
No. [WHz) [dB} [dBuv)  (dBuVym])} [dBuW/m} {dB) {em}) [deg)
1 2394.00 -2.12 54,54 52.52 54,04 -1.48 Averaoge 18 83 P
2 2399.88 -2.12 GB6.53 66.51 74.88 -7.489 Peak 184 k] F
3 2412.88 -2.1@ 112,73 118.65 180.88 -89.35 Average laa fati] F
4 2412.88 -2.18 122.938 128 .88 188,88 -79.12 Paak 166 a3 F
5 dax4._ a8 6.95 I8.88 35.83 54..88 -18_.17 Lvsrage 188 158 F
B 4324 B8 £.495 42 17 4912 74.88 -4 88 Paak 166 158 F

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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il

" CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Sector Antenna
From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO1
EITLE’JEJ [dBul'm)
a0
80 2.46 PEAK
To
&0 245G -AVG
50 d
40 ]
30
20
10
0
1000 4000, ©&000. 2000, 40000, 12000. 14000, 16000. 18000, 20000, 22000, 25000
Frequency {MHz}
Fraquency Factor Reading Lewsl Limit Margin Detector Height Azimuth P/F
No. {MHz) [dE) (dBuV)  (dBuV/m) (dEUV/m] [dB) [cm) (deg)
1 2398 .08 -k.12 52.35 50,23 54 .68 -3.77 AVErgge 117 89 P
@ ?398.88  -2.12 65,78 63,58 74,08 -16.47 Fedk 117 e P
3 2412.88 -2.18 111.44 199.33 BB B8  -98.65 Average 117 29 p
4 2412 08  -2.18 17181 119.71 28088  -38.20 Peak 117 a9 p
5 A824 .68 6.495 28.78 35.73 54 . e -18.27 Average 188 158 P
& 4324.00 6.95 41,93 48,88 74,80 -25,12 Peak 160 158 p
llote: Level-Reading+Factor
Margin=Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 2, CHO6
gy LEvel [0BuVim)
an
80 2.4G -PEAK
70
3
60 244G -AG
50
40
30
20
10
0
1000 4000, 6000, 2000, 40000, 12000. 14000. 16000. 18000, 20000. 22000, 25000
Frequency (MHz}
Frequancy  Factor Reading Lewel Limit Margin Detecter Height Azimuth PJF
Ne. {MHz) (dB) (dBuvy  (dBuV/m) (dBuVi/m) (dB) [em) {deg)
1 2398.88 -I.12 53,38 51.16 5466 -1.74 Average 188 &8 P
? 2398.B8  -2.12 66,88 3. 96 74.88  -19.84 Peak 188 B P
3 237.88 -2.87  128.11 118.84 288 BE  -81.95 Auerage 188 b= P
4  M37.8@  -2.87 138,25 128.18 2980.86 -71.82 Pezk 188 g% P
5 2433.56 -1.98 54,86 £2.28 54,66 -1.12 Average 188 g8 P
6 2433.58 -1.98 57.87 65.89 74,60 -8.11 Peak 188 gg P
7 7311.88  12.29 34,73 47.82 54,60 -6.9B Avecroge 188 323 P
8 F311.8€ 12.29 43,86 61.15 74.88  -11.85 Peaok 166 323 P
Note: level=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO6
Level (dBuVim
an
80 240 -PEAK
T
] 8
o R _ . | 24G -AVG
50 +
Al
i
20
10
]
1000 4000. 6000, B000. 10000. 12000 14000, 16000, 18000, 20000, 22000. 25000
Frequency (MHZz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PSF
N . (HHz) (dB) (dBuw) (dEuvVsm) [dBuW/Sm) {dB) {em) [deg)
1 2394, b8 -2.12 51.67 449,55 54,88 -4 ,45 Average 117 B7 P
2 2390, 860 -2.12 G4 .47 62.35 74,08 -11.65 Peak 117 B7 F
3 437,040 -2.87 118,598 116.83 oo, 0o -83.17 Ayerage 117 B7 F
4 I437.09 -2.87 129,25 127.18 1oa, 88 -72.82 Peak 117 B7 F
3 4835, 58 -1.98 52.749 SEL.81 54,88 -3.19 hyerage 117 a7 F
E  I4E3.58  -1.9%8 ff. B2 B4 B4 T4 8@ -0 9E Paak 117 BT P
7 T3ii.ee 12,20 31,67 A4 0& L. 8@ -0.84 Average 148 ET Y| [
a8 7311.848 12.29 15.73 EE.82 4. 88 -15.58 Paak 148 344 F

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=bntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

| From PoE )
Power | (120v/60H7) Pol/Phase ;| VERTICAL
Test Mode . | Mode 2, CH11

Level {dBuVim)

ar,
a0
B0 2AG PEAK
o
50 B 24G -AVG
50
&
40
30
20
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000. 18000, 20000. 22000. 25001
Frequency (MHz)
Frequency Factor Heading Lewel Limit Margin Detector Height Arimuth P/F
= {MHz ) (dE) {dBu¥) (dBuv/m) (dBu¥/m) {dE) {em) [deg)
1 2467 .00 -2.82 111.38 189.36 204, 8B -98.54 Averages 1 a8 =
2 2461 .00 -2.82 122.87 128.85 e, B -79.95 Feak 168 (&85 F
3 2485.58 -1.58 54.59 52.61 54,09 -1.3%9 Average 1&8 &5 F
4 J485.58 -1.58 B&. 15 66.17 T4, B8 -7.83 Feak 168 &8 P
=1 7386 .08 12 .46 1M.73 4213 L4 08 -11.87 Averags 168 337 P
B 73860 .08 12,98 1.53 24,893 T4, 08 =197 Peak 166 337 P
Mote: Level-Readings#Factor
Margin=Lavel-Limit
Factor=Antenna Factor + cahle loss - Anplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 2, CH11
a7 Level (dEuVim}
o
&0 240G -PEAK
Pl '
e _ & | 246 AVG
&0 ;
A
Al
0
20
10
0
1000 4000. 6000, 3000, 10000. 12000. 14000, 16000, 18000, 20000. 22000, 25000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Helght Azimuth F/F
N, [HHZ) (dB ) [dBuV) (dBuvsm)}  [dBuvym) (dB ) fom) (degl
1 Tdgl.Ba -2.82 118.35 188 .33 a8, B84 -91.67 Auarage 112 87 P
2 452,08 -2.82 128.02 118.96 188,84 -81.14 Paak 112 87 P
3 483,58 -1.538 51.17 45,19 4.2 -4.81 Average 112 a7 F
4 483,58 -1.938 G5.95 63.98 G ] -1&.82 Pe=ak 112 a7 F
5 Tig0.09 12.4@ 19.67 42 .87 54,849 -11.95 Average lia 332 F
B Ti86,.88 12,48 45,85 55,45 74,88 -18.57 Peak 188 352 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 3, CHO1
o7 Level [dBuvim)
an
0 — 124G -PEAK
70 ]
80 2.4G -AVG
50 B
40
30
20
10
0
1000 4000, 6O0O. 0000, A0000. 12000. 14000. 16000. 18000, 20000, 22000 25000
Frequency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV)  (dBu¥/m) {dBuV/m) [dB) [cm) (deg)
1 239,88 -2.12 34,83 52.71 54,88 -1.29 AVErage 1848 a7 F
2 2398 .88 -2.12 a7¥.43 B5.31 74,88 -&. 63 Feak 188 a7 F
3 2412 BB -2.18 111.17 169 . a7 208 _8a -08 .93 Ayerage 188 &7 P
4 2412 .88 -2.18 123,80 121.749 208 .88 -78.21 Peak 188 &7 P
5 4824 .88 5.95 29.81 35.96 S4.88 -18.84 Average 188 336 P
B 4824 .88 5.95 41.37 48,32 4.8 -25.68 Peak 188 336 P
llote: Level-Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amolifisr Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode : | Mode 3, CHO1
QTLE¥HﬂdBuUﬂﬂ]
an
st 2.4G PEAK
fo
&0 246G -AVG
50 o
40 ;
30
20
10
0
1000 4000, &000. 8000. 10000. 12000. 14000, 16000, 18000, 20000. 22000. 25000
Frequency {(MHz)
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth PSF
Mo {MHz ) {cB) {dBu¥) (dBuV/m)} (dBul/m) {dB) {em) [deg)
1 2398.88 -2.12 52.7B 58.66 54,08 -3.34 Average 115 BB F
2 rie@.e8  -2.12 65.71 65,59 74.88  -18.41 Peak 115 55 F
3 2412.88 -2.1@ 189.66 187.56 188.88 -92.44 Average 115 B8 F
4 141 88  -2.18  123.41  121.31 68 .88 -7E.6Q Paak 115 B8 P
S 4814.08 5.05 18.75 35.78 ci.88  -18.38 Average 160 334 P
&  4814.00 5.05 42,18 49,13 74.88  -24.87 Peak 166 334 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antennz Factor + cable loss - Smplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna
From PoE
(120V/60HZz)
Test Mode : | Mode 3, CHO6

Power Pol/Phase ;| VERTICAL

|
gTLE"EI (dBuV!m}

1]

a0 240G _PEAK

70

60 2.40G -AJG

50
40
30
20

10

0
10040 ADQOQ. 000,  2000. 10000, 12000. 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz|

Frequancy Factor Reading Level Limit Margin Detector Height Azimuth BJF

Mo . (MHz) (dB) (dBuN)  (dBuV)m)  (dBuWim) (dB} {cm) fdeg)
1 239,89 -2.12 54.18 52.06 54,88 1.594 Average Loa ag F
2 2398 .88 -2.12 65. 08 G4 . 68 T4.88 -9.52 Peak Loa [ai=] F
3 2457 @8 -2.87 112,58 117.213 i0E .88 -82.T7T AVErage Lad [ais) F
4  2437.88 -2.87 131.48 129.33 88.B8  -TO.6T Paak 188 89 P
5 153 .58 -1.98 54 849 1.71 S BE -1.149 Auerage 168 HY P
B 1483.58 -1.98 Bo. 28 Bad 38 7a.88 o.7a Paak 1o B P
7 7311.88 12.2 33.11 45,48 S4.88 -8.68 Average 1o 323 P
3 7311.88 12.2 49,47 61.76 74.88 -12.24 Peak 1o 323 P
Mote: Level-Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 3, CHO6

Power Pol/Phase : | HORIZONTAL

o7 Level (dBuV!m)

g0

80 2.4G -PLAK

i

60 : g 2.4G -G

50
40
30
20

10

0
1000 4000. &000. BODD. 10000. 12000, 14000, 16000, 18000, 20000. 22000, 25000
Freguency (MHz}

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PSF

Ne . {MH=z) (dB] {dBuV)  {dBu¥/m) {dBuV/m) (dB) {em) {dag)
1 2398.88 -2.12 52.29 5@.17 4.8 -3.63 AVErZEe 115 a7 F
2 2398,.88 -2.12 84,54 B2.47 74,88 -11.58 Peak 118 a7 F
3 237 868 -1.87 118.17 11e.168 1aa_ 88 -H3 .98 Luverage 118 B’ P
4 2437 .88 -2.87 138,48 128,33 286,08 -31.687 Peak 118 a7 P
S 2483.58 -1.98 53.74 51.76 54,88 -2.2 Average 118 a7 P
B 2483.58 -1.98 B65.14 B4.16 74.88 -9, 84 Pealk 118 87 P
7 7311.28 12.29 31.17 43 .46 54,00 -10.54 Aversge 143 341 P
i 73ill.8ea 12.29 44,37 57.26 74.88 -16.74 Peak 143 341 P
Hote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 3, CH11

a7 Level {dBuVim)

a0

&0 2AG PEAK

o

50 0 246G -AVG

&0

I

40

30

20

10

0
1000 4000, &000. 2000, 10000, 12000. 14000, 16000. 12000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Arimuth P/F
No. {MHz ) {dE) (dBuv¥) (dBuvy/m) ({dBul/m) {dB) {cm) [deg)

1 2462.08 -2.82 189,52 187 .56 200,00 -92.58 Average  1ee BB F
2 1462.08 -2.82 112.26 12@8.24 200,00 -72.76 Peak 188 BB F
3 I483.58 -1.58 54,45 52.58 54. 88 -1.58 Average  1ee Bo F
4 7483.58 -1.98 67 .65 B5.67 74,88 -8.33 Peak 188 Ga F
5 T3B6.8B8 12 48 19.R4 42 g 54 a8 -11.91 Avarage  1ee 334 P
& T3B6.08 12.48 43.52 55.o2 7488 -18 .88 Peak 188 EEL P

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=&ntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

| From PoE )
Power | (120V/60H2) Pol/Phase : | HORIZONTAL
Test Mode . | Mode 3, CH11

Level (dBuV!im)

a7
40
&0 246G _PEAK
TO 1
t
60 ' B 246G -G
50
E
40
30
20
10
1000 ACQO. 6000, BOOOD. 10000. 12000. 14000. 16000. 12000, 20000, 22000, 25000
Frequency (MHz}
Frequancy Factor Reading Level Limit Margin Detector Height A&zimuth PJF
o . [MHzZ) (dB) (dBuv)  (dBuv/m) (dBu\M/m) (dB} [cm} {deg)
1 2452 .08 -2.82 183.57 186.55 208a.e0 -93.45 Average 112 g7 F
2 2452 .88 -2.82 128.80 118.86 288 .88 -81.14 Peak 112 g7 F
3 2453.58 -1.98 51.26 49,15 54,88 -4, T2 AvVErage 112 a7 F
4 2453, 58 -1.98 a3, 67 61.69 74.88 -12.31 PEEK 112 a7 F
5 73850868 11 .46 2958 471 .98 5488 -11.a2 Luerage 112 Bi P
B FiBo.0E 1.4 12.58 L4 .08 74,86 -19.82 Peak 112 7 P
Mote: Level-Reading+Factor
Marginm=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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" CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
Non BeamForming- Sector Antenna
From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CHO3
a7 Level (dSuVim)
an
8o 2.4G PEAK
70
60 5 2.4G -AVG
50
40
30
20
10
0
1000 4000. 6&000. 2000. 10000. 12000. 14000, 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Frequency Factor Reading Lewvel Linit Margin Detector Height Azimuth P/F
No. (MHz) {cE) (dBu¥) (dBuV/m) (dBuV/m) (dE) {em) [deg)
1 2399, 08 -2.12 54.81 52.69 54, B -1.31 Average a4 BB F
2 I398.88 -2.12 &, &3 66,77 74,88 -7.23 Feak 188 BB P
3 7472.88 -2.88 186.18 184.82 188.88 -95.98 Average  1ee B F
4 1417 .88 -2.88  118.R7  116.50  I@@.88  -83.41 Paak 166 & 2]
& TIG6.@88 12,18 10,10 a1.47 54.88  -12.53 Averags 186 331 P
B 72166088 12.18 42,51 54,69 T4.88 -19.31 Peak 188 331 F
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable lonss - Omplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 4, CHO3

Power Pol/Phase : | HORIZONTAL

Level {dBuYim}

97
90

80 24G PEAK
70

60 & 240G -AVG

50
41
K11
FlI

10

0
1000 4000. G000, 2000. 10000. 12000. 14000. 16000, 18000, 20000. 22000, 25000
Frequency {MHz)

Frequency  Factor Reading Lewvel Limit Margin Detactor Height Azimuth P/F

No. [MHz ) (dB) [dBuV) (cBuV/m] [dBuV/m) (dB) {em) (deg)
1 1306.88 -2.12 32.17 S .es 54.88 -3.95 Average 118 falz} F
2 1308, 88 -2.12 66.73 64,61 T4.88 -9.39 Peak 118 58 F
3 122,88 -2 .B& 184, 34 182 .26 188,88 -97.74 Avarage 128 filil F
4 2 BA -1 B8 116.57 114 .49 1o 88 -35.51 P=ak 118 BE F
5 T166.08 12.1% 20,27 41 .45 ta.@a -12.55 fvarage 1@ B2 P
& 7266.00 12.18 43,81 £h.19 74.088 -18.81 Paak 128 B8 P
Mote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=0ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CHO6
a7 Level (dBuVim}
a0
&0 2.AG PEAK
T 3
o g | 246 -AVG
1]
4
30
20
10
0
1000 4000. G000, 3000, 10000. 12000, 14000. 16000, 18000, 20000, 22000 25000
Frequency (MHZ)
Frequency  Factor Reading Level Limit Margin Detector Helght Azimuth FJF
Mo . [KHZ) (dB [(dBUV) (dBuv/m]  [dBuvsm)  (dB] fcm} e =)
1 2308, 80 -2.12 54,568 E2.56 B4, 03 -1.44 Auearage 1646 88 P
2 1390, 00 -2.12 69,11 66,99 T4, 00 -7.01 Peak 104 83 P
3 X457 .09 -2.87 LaG. 93 166, 86 108,00 -93.14 Ayerage 194 og F
4  M437.80 -2.87 122,17 128.19 @B.09  -79.90 Peak 186 83 F
5  1483.58 -1.98 58,88 48,87 54,88 -5.1& hysrage 188 35 F
6 I483.58 -1.98 63,34 £1.36 T4.88  -12.64 Peax 188 B8 F
r 7311 88 12.29 0. 37 41 . ek 54 .83 -12.34 Ly=rage 166 334 P
& 731l1.88 12.29 13,88 EE.20 T4, B3 -18.7 Paak 104 334 P

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode : | Mode 4, CHO6
o7 Lewvel (dBulim)
an
#0 2.4G -PEAK
70
80 1 8 2.4G -AVG
50
40
30
20
10
0
1000 4000, 000, 2000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Freguency (MHz}
Frequency Factor Reading Lavel Limit Margin Detector Height Azimuth P/F
M. {MHz) {dB) (dBuv)  (dBu¥/m) {dBuV/m) [dB) [cm) (deg)
1 2398 .08 -2.12 4§43 45,31 o4 .08 -7.69 AvErdge 116 cd P
2 2398 .68 -2.12 oA, 57 58,45 74,68 -15.55 FEEK 116 fatil F
3 2437 6@ -1.87 186,91 184 84 200 .88 -495 18 dyerage 115 BE P
4 2437.8@  -1.87 121,33 119,15  299.88  -30.84 Peak 116 = p
5 2483.56 -1.98 53.58 51.52 54,80 2,48 Average l16 23 p
B 2483 .58 -1.98 59.81 BT .83 74 .88 -6.97 FPeak 11a B8 P
7 7311.08 12.29 29,28 41.67 54,80 -12.33 Average 188 339 P
& 7311.88 1.9 az.27 54.56 74,88  -19.44 Feak 188 339 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 4, CH09
g?Le\reI {dBuVim}
90
20 240G -PEAK
70
&l
|k | R | | | | | | | 24G -AVG
50
q
40
30
20
10
0
1000 4000.  ®D00O. 3000, 10000. 12000, 14000, 16000, 18000, 20000. 22000 2000
Fraquency (MHz)
Frequency  Factor Reading  Level Limit Margin Detector Hedght Aazimuth F/F
Mo . [HMHZ ) {dB) [dBuv) (dEuv/m} [dBuvsm) (dB} {em) [d=g)
1 2452, 80 -2.85 185.49 1@3. 44 2iep, B0 -96.56 Average 1 B8 P
2 2452, 00 -2.85 11B.85 116. 88 2ad . 00 -83.20 Peak 1 a3 P
| 1483, 58 -1.38 34,57 52.59 54. 88 -1.41 Average lad 88 P
4 1455, 58 -1.98 TL.29 69.31 T4.88 -4, 69 Peak laa 58 P
5 T356.88 12.39 19,48 41,87 54,88 -12.13 Ayerage laa 333 F
6 T7356.88 12.39 43.31 55.78 T4.8@ -13.30 Paak 188 333 P

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- Sector Antenna

| From PoE )
Power " | (120V/60Hz) Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, CHO9

Level (dBulim)

a7
a0
B0 245 -PEAK
70
™ ¢ | | | . | | | | 2.4G -G
A0
h
A0
30
20
10
0
1000 4000. 6000, 8000, 10000. 12000, 14000, 16000, 18000, 20000. Z2000. 25000
Frequency (MHz)
Fregquency  Factor Reading Lewvel Limit Margin Detector Helght Azdnuth PfF
Mo, (MHz } [} (dBuY)  CdBuvym)  (dBuYim) =) {eml (degl
1 2452 08 -2.85 183 .83 181.83 2840 , 6o -98.97 Average 18a 33 P
2 2452, 00 -2.85 115.54 113.49 2040, 6 -85.51 Peak lea g3 P
3 2483.58 -1.98 51.@2 49,84 54,00 -4.96 Average lea aa P
4 2483 .50 -1.98 G5.80 63.82 74,040 -18.18 Peak 168 &g P
5 7356.849 12.39 29,82 42.21 54,00 -11.7%9 AYErage 1688 334 P
2] 7356 .88 12.39 4%, 18 35.59 T4 08 -15.41 FPeak 168 354 P
Hote: Level=Reading+Factor
Margin=Level -Limlt
Factor-Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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“\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1
BeamForming— Sector Antenna
From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 5, CHO1
ETLE!'-'E| {dBulim)
a0
50 24G -PEAK
o
60 245G -AVG
50 &
40 q
30
20
10
o
1000 4000, 6000, 2000. 10000, 12000, 14000, 16000, 18000. 20000. 22000, 25000
Freguency (MHz)
Fregquency Factor FReading Lewsal Limit Margin Detector Height Azimuth P/F
Ho. (MHz) = 1=3] (dBu¥V) [dBuVsm) ({dBuV,/m) (d2) {cm) {deg)
1 2396 .08 -2.12 54.77 52.65 54,04 -1.35 Average 188 83 P
2z 2394 .08 -2.12 J@.13 68.81 74.84 -3.39 Peak 188 83 P
3 24132 .88 -2.18 113.81 111.51 2ee . a8 -88.49 Average 188 83 P
4  2417.88 -2.18 1I38.52 118.42 32888 -Bl.5E Peak 188 E3 =
E A824 .68 B6.95 19.497 36.92 54 .84 -17.88 Averagea 188 341 P
= A8324 .68 65.95 48.2 17.21 74,04 -25.79 Paak 188 341 B
Note: Level-Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 5, CHO1
ETLEHrE,lI (dBuVim}
o
&l 124G -PEAK
To
&l | 2.4G -AVG
| B
41
30
210
1d
0
1000 4000, 6000, 2000. 10000, 12000. 14000, 16000, 12000, 20000, 22000 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth FJF
Mo, [HHz ) {dB} [dBuV) (dBuV/m] [dBuV/m) {dB] {em) idag)
1 1396.88 -2.12 51.47 49,35 54. 88 -4,65 Average 148 83 F
M 1398.08 -2.12 66.45 64,34 T4.88 -9 .66 Peak 149 53 F
3 412,88 -2.18 111.44 1859, 34 188,88 -58 . 56 hverage 148 B3 F
4 241788 -2.1@ 119.71 117 .61 188. 88 -51 .39 Paak 148 B3 P
5 4824, 88 .95 1B.21 35.18 S48 -18 .84 Jwarage 166 ol P
B 4324.88 .95 18. 65 47.61 74.08 -2 .39 Paak 160 a1 P

Note: Lewvel-ReadingiFactor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode . | Mode 5, CHO6

B?Le‘ual {dBuvim)

oo

BO 2445 -PEAK

70 4

60 0 240G AVG

50 4

i

40

30

20

10

0
1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency [MHz)
Fregquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
NO. (MHz ) (dB} (dBuv] [dBuvym) (dBuY/n) (5] fcm) (deg)

1 2398 00 -2.12 53.87 51.75 54 .00 -2.25 Average 18e a5 =
2 2394 .00 -2.12 7.74 65.52 74 .06 -8.38 Peak 18 a5 P
3 2437 .00 -2.87 123.56 121.49 200, oo -78.51 Average l1ae a5 P
4 2437 .00 -2.87 129,08 127.81 206 .00 -72.99 Peak log a5 P
3 2483 .58 -1.28 54,95 532.97 54 .88 -1.83 Average laa 85 P
=} 2483 .58 -1.98 69.81 67.835 74 .84 -6.97 Peak laa a5 P
7 4874 .88 T.22 29.27 36.49 54,88 -17.51 Averags 188 165 P
= AET4 .88 i A 39 47 .81 74846 -25.349 Peak 186 1685 =
= 7311 .06 12,29 29 .43 41.72 4.0 -12.28 Averags lea 288 =
18 7211 .00 12.29 4] .46 53.75 74,08 - 28,25 Peak 188 288 P

Hote: Level-Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 5, CHO6
g?Le-.-el (dBuNVim)
a0
50 2.4G -PEAK
70
50 10 2.4G -AVG
50 a
i
40 g
30
20
10
O
1000 4000. 6000. 8000. 10000, 12000. 14000, 16000, 12000, 20000. 22000. 25000
Frequency (MHz}
Frequancy Factor Heading Lewvel Limit Margin Detector Height Azimuth P/F
MNo. {MHz ) {dE) {dBuV) {dBu/m)  (dBuW/m} {dE) {em) [deg)
1 2399.048 -2.12 51.47 49,35 54,88 -4 .65 AWerage 141 a6 =
2 2396888 -2.12 63,79 al1.67 T4 848 -12.33 Peak 141 &h P
3 2437 _ 68 -2 .87 121.81 119.374 186 .88 -88 .26 Avsrags 141 2h =
4 2437 . 68 -2.87 127.15 125.88 106 . 68 -74.93 Peak 141 2b =
c 2483.508 -1.98 E3.04 51.88 4. 08 -2.94 Average 141 26 P
=1 2483.508 -1.98 66.19 54.21 T4 .68 -9.79 Peak 141 26 P
7 487408 7.22 27.55 34.77 4. 08 -19.23 Averoge 18 158 P
g 4874080 7.22 39.88 47 .18 T4 . 68 -26.56 Peak 168 158 =
=] 7311.04 12.25 29,17 41.56 54,88 -12.44 AWerage l1ea 198 =
18 7311.88 12.49 47.49 4. 78 T4.88 -19.22 Peak 18e 198 P
Mota: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 95 of 220

FCCID 1 UCC-AX600



o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 5, CH11
g7 Level idBuVim)
B0
80 _ 124G -PEAK
70 L
&0 2.4G -AVG
= i)
41 ¥
30
20
10
0
1000 4000, &000. 8o000. 10000. 12000. 14000, 16000, 12000. 20000, 22000 25000
Frequency (MHZ)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Na. [MHz) (dB) [dBuV)  {dBuV/m] [dBuv/m) (dB) {cm) {deg)
1 1462.08 -2.82 115.71 111.69 106.08 -88.31 Average 1a@ 83 F
2 4nZ .88 -4.82 L11g, 29 117,27 188, a8 -82.73 Peak laa 83 F
3 48B3 58 -1 .98 54.41 £2.43 54 @& -1.57 Ly=rage 1 £ F
g IE3.58 -1.98 Ta.85 BE.87 .88 -5.493 Paak 160 B3 F
E 4924, B3 7.33 20,02 37.25 54, 08 -16.75 Avarage 1aa 185 P
& 4024 .88 7.33 30,15 45,48 74,08 -327.52 Paak 160 185 P
Note: Level-Re=ading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode : | Mode 5, CH11
g7Level (dBuvim)
a0
a0 2.4G -PEAK
70 b
G0 240G BUG
50 &
40 T
30
20
10
1000 4000, G000, 500D, 10000, 12000, 14000, 16000, 18000, 20000. 22000, 25000
Fraguency (MHz}
Frequasncy Factor Reading Lewvel Limit Margin Detector Height Azimuth PJF
Ho. {MHz ) (dB) fdBuv)  (dBu¥/m)  {dBuv/m) {(dB) {cm) {deg)
1 MAZ.BE -1.82 118.79 18&.77 88.88  -01.13 Aversge 141 &3 P
I MeZ.EE  -2.8@ 118,75  116.73  1B@.B@  -83.17 Paak 141 EE P
3 2483.58 -1.08 52.45 50,47 54,88 -3.53 Average 141 g3 P
4 83.58 -1.08 55.62 &4 .64 74.88 0,36 Paak 141 g3 P
5 4924.00 7.33 27.93 35.26 S4.88 -18.74 Averoge 108 344 P
6 4924.08 7.33 48,96 48,29 74.88 -15.71 Peak 168 544 F
Hote: Lewel=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 6, CHO3
a7 Level {dBuVim])
an
B0 | | |2.4G L'HI.R
o 1
50 240G -AVG
50 2
4U g
30
20
10
0
1000 4000. 000, 2000, 10000, 12000, 14000, 16000. 18000, 20000, 22000. 25000
Frequency (MHz)
Freguency Factor Heading Lawel Limit Margin Detector Height Azimuth P/F
Mo (MHz ) (dB) (dBu¥) (dBuvsm)  (dBuV/m) {dE) {em) {dag)
1 2399.09 -z.12 53.066 51.54 54,09 -2.446 Avermgs 168 83 P
2 1399.09 -Z.12 G .58 66.76 T4, 08 -7.24 Feak 168 &3 P
3 2417.98 -Z.88 111.16 183,88  268.88 -98.92 AVErage 188 83 P
q 2411 .88 -2.88 115.78 113.7@ 188 .88 -B6.38 Peak 1&8 a3 P
5 A844 .08 789 9.87 36.98 54,08 -17.84 Average  1ee g P
B A844 B8 7.8g 1.37 43.48 T4, 88 -24 .54 Paak 166 E i P

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - SGmplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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Report No.: 23040191-TRFCCO1

.\f CERPASS TECHNOLOGY CORP.

BeamForming- Sector Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode Mode 6, CHO3
B?Level {dBuvim)
o0
BO 2.4G PEAK
o p
P | 2.4G VG
50 [
d[] B
30
20
10
0
1000 4000, 6000,  B000. 10000, 12000, 14000, 16000, 18000, 20000. 22000, 25000
Frequency (MHz)
Freguency Factor Readlng Lewel Limit Margin Detector Helght Azimuth P/F
NG, (MHz ) {de) (dBuv]  [dBUWYAm)  (dBuvIn) {dB) {Cmd {degi
1 2396 . o8 -2.12 51.78 L= T 54 . 0@ -4.34 Average 148 a4 )
2 2396, 00 -2.12 7.58 B5.46 74, 0a -3.54 Peak 148 24 P
3 2422 .00 -2.08 11@.91 183.383 20¢ .00 -91.17 Average 148 a4 P
4 24232 .08 -2.88 114 .42 112.34 28€ .09 -87 .66 Peak 148 B4 P
=1 4844 08 7.89 29.67 356.78 54 .08 -17.24 Average 188 114 P
a 4f44 08 7.89 4] . 64 45,75 7408 -25.27 Feak 1688 124 P

Mote: Level=Readings+Factor
Margin=lLeyel-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp.
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

| From PoE )
Power " | (120V/60Hz) Pol/Phase ;| VERTICAL
Test Mode : | Mode 6, CHO6

g?LeveI {dBuVim}

40

a0 740G -PEAK

70
O BN Y3
50
A0 3
30
20

10

0
1000 4000, G000, &000. 10000, 12000, 14000. 16000, 18000, 20000, 22000, 25000
Fraquancy (MHz)

Frequency  Factor Readlng Level Limit Margin Detector Helght Azimuth P/F

Mo (MHz) (dE} [ABuVY  (dBuvsm)  (dBuwsm)  (dE) {eml fd=gl
1 2308, 88 -2.12 £2.88 49 .96 S4.E8 -4 04 Average 168 B85 P
2 2308.088 -2.12 B5.38 63.26 74,88 -18.74 Paak 164 B85 P
3 2437.00 -2.87 115.14 113.87 200,00 -86.93 Averoge 1040 85 P
4 4357.08 -2.87 116.15 116 .68 208, 68 -83.92 P=ak 1048 85 P
5 453,38 -1.98 54,358 52.51 54,08 -1.48 AvErage 1ad 85 F
L 4R35, 58 -1.98 66.33 64,95 T4, @8 -9.85 Peak 1@ 85 F
T  4g74.@4 7.22 29.79 i7.@1 54.88 -16.99 Average 108 &4 P
& 457488 .11 41.99 49,11 74.88 -24.749 Peak 168 =0 B
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode | Mode 6, CHO6
Q?LWEI (dBuv/m)
30
a0 2.45 -PEAK
70
0 240G -AVG
a0 i
4an
30
20
10
0
1000 4000. G000, 8000. 10000. 12000. 14000, 16000, 15000. Z0D00. 2Z0O0D. 25000
Frequency (MHI)
Freguency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Mo (MHz } (dB) (dBu¥} (dBuvsm) (dBu¥/m) (dB) =] (deg)
1 2306 o8 R 49 .74 47 .6l S48 -a. 38 Averags 139 B3 R
2 2356, @8 -2.12 B1.75 S9.63 7408 -14.37 Paak 1309 23 P
E] 2437 .00 -2.87 112.94 118.87 200, 6o -89.13 Average 139 83 P
4 2437 .0 -2.87 116.92 114.85 200, 00 -85.15 Peak 139 83 P
5 24835.59 -1.98 51.55 43,57 54,00 -4.45 Average 139 33 P
i] 2483.549 -1.98 66,18 54,12 P -9.88 Feak 139 &3 P
7 4874 .04 7.22 3@, 13 57.35 5S4, 68 -15.65 Average 166 14-6 =
& 4874.98 T.22 41,33 43,55 7408 -29.45 Feak lee 146 P

Hote: Level=Reading+Factor
Margin=Level -Limlt
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 6, CHO9
EEI?LE.".'E!I (dBuvim)
a0
&a | 124G PEAK
i i
50 240G -8VG
50 &
440 &
30
20
10
o
10:00 4000, 6000, S000. 10000, 12000, 14000, 16000. 12000. 20000. 22000 25000
Frequency (MHz)}
Frequency Factor HReading Lavel Limit Margin Detector Height Azimuth P/F
Mo.  {MHz) (dB)  (dBu¥) (dBulM/m) (dBuV/m)  (dE) {ecm) (deg)
1 2457 . 0@ -2.85 112.14 11a.89 28 .00 -33.91 Average 188 33 P
2 2457 . 0@ -2.85 115.79 113.74 28 .00 -86.26 Peak 188 33 P
] 2485, 58 -1.98 54.97 5%.94 54,68 -1.86 AVerags 186 a3 P
4 2485, 58 -1.98 71.609 a3.71 74,88 -4.,2=9 Peak 188 a3 P
5 4584 . BE 7.31 29 .76R 37 .87 54 . Ba -1A.83 Averags 186 311 =
6 4984 .08 7.31 A6 .34 47.85 74 .98 -25.35 Peak 188 311 =

Note: Level-Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- Sector Antenna

From PoE ]
Power (120V/60Hz2) Pol/Phase : | HORIZONTAL
Test Mode : | Mode 6, CHO09
QTLEUH {dBuim)
a0
20 2.4G -PEAK
70 .
60 - 240G A&
50 1
4an B
30
20
10
0
1000 4000,  GOOD. 8000, 10000, 12000, 14000, 16000, 15000, 20000, 22000. 25000
Frequency (MHI)
Frequency Factor Reading Lewvel Linikt Margin Detector Height Azimuth P/F
No. {MHz | {dBE" (dBu¥)  (dBuvym)  (dBu¥/m) {dB) {om’ [degl
1 2451 @b -2 85 11@. 87 188 . 83 2o . B -91.18 Avarags 134 a3 F
2 2452 .84 -2.85 114.75 112,78 204, 83 -87.38 Peak 139 23 P
3 2483.58 -1.98 2.83 S8.E5 54 .88 -3.15 Average 139 83 P
4 2483.58 -1.98 69.12 57 .14 74,088 -6.86 Peak 135 a3 P
=] 4984, 88 F.31 29.46 36.77 o4, 88 -17.23 Average 168 167 P
1] 4984, 88 F.31 43,12 S8.43 74,88 -23.57 Feak 168 167 P

Mote: lLevel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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o#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1
Non BeamForming- ALI22 Antenna
Power . | From PoE(120V/60Hz) Pol/Phase . | VERTICAL
Test Mode . | Mode 1, CHO1 :
E”anaﬂ.ra»I (dEuVim}
90
80 2.4G -PEAK
70
0 240G MG
50 ] B
40
30
20
10
0
1000 4000. G000, S000. 10000, 12000, 14000. 16000, 18000, 20000, 22000 25000
Fraquency (MHz)
Frequency  Factor Reasding Level Limit Margin Detector Hedight Acimuth PAF
M. [MHz ) {dB] [dBuUWY  (dBuv/m) (dBuUV/m) {dB] fem) {d=g])
1 1308, 00 -2.12 La. 7o 48 . 6d La.ea -5.36 Average 186 368 P
2 2308.008 -2.12 Bl.82 £g.08 74.848 -15.16 Peak 186 358 P
3 2412, 088 -2.16 128.41 118.31 288,08 -81.69 fverage 180 358 P
4 412,08 -2.18 122.51 126.51 288 .00 -79.49 Peak 186 358 P
5 4824, 88 G.95 27.87 J4.a2 34,848 -159.498 Averesge 1@ 321 P
G 4524.88 .95 39,583 46,560 74.88 -27.18 Peak laa 321 F
Mota: Level=Reading+Factor
Margin=Level-Limit
Factor-8ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1
Non BeamForming- ALI22 Antenna
From PoE
Power : Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 1, CHO1
9.I,LE.~'.r|5.~I [dBuVim}
a0
&0 240G PEAK
1o
60 240G -AVG
50 g
40
30
0
10
0
1000 AQ00. 6000, 2000, 10000, 12000. 14000, 16000, 12000, 20000, 220040, 25000
Frequency (MHz}
Frequency Factor Resading Level Limit Margin Detector Height &zimuth P/F
ho. {MHz ) (dB) {dBuv')  {dBuv/m} {dBuN/m) [dB) [cm) {deg)
1 2358.80 -2.12 52.72 50,60 54.08 -3.48 Average 151 244 F
2 2398 .88 -2.12 G2.74 68,62 74,688 -13.38 Fezk 151 48 F
3 2412 .88 -1.1@ 128,58 118.7 208 .68 -8L.38 Average 151 48 F
4 2412 .68 -1.18 123.17 121.87 288 . BE -75.93 Feak 151 348 P
5 4824 BE b.495 I7 BB 3483 5468 -19.17 fyerage 188 158 P
B 4824 .66 b. 495 39,98 dh. 9l .68 -27 .84 Fezk 188 158 P

Note: Level-Readingt+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode . | Mode 1, CHO6

grLE'«IEI [dBuim)

Bo

80 2.4G -FEAK

T

60 . 10 245 -ANG

50

1

40

30

20

10

o
1000 4000. 6000, £000. 10000. 12000, 14000. 15000. 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Ho. (MHz ) I-1=)] (dBu¥] [dBuv/m) (dBu¥/m) -1=H] {cm) (deg)

1 2394 .08 -2.12 51.37 48,25 54 .89 -4.75 Average 175 368 P
Z 23596 .08 -2.12 63.37 Bl.25 7488 -12.75 Feak 175 368 P
3 2437 .08 -k @7 124 .22 122.15 2ee . aa -77 .85 Averags 175 Ef:tt] =
a 2437 .08 -2.@87 1dk .46 124,329 2ee ey -75.6l Peak 175 i =
= 2483 .58 -1.98 B3.04 El.@a 54,00 -2.94 Average 175 11 P
a 2483 .58 -1.98 B4.,11 B2.13 74,00 -11.87 Peak 175 11 P
7 4574, 00 7.22 26.73 33.595 54,00 - 28.85 Average log 152 P
3 4574, 08 T.22 44 58 51.88 74,09 -22.28 Peak lag 152 P
E| 7311 .08 12.29 28.412 48.71 54,09 -153.29 AVerage 188 114 P
18 7311 .08 12.29 41,11 53.48 7488 -28.68 Feak 188 118 P

Hote: Level=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 1, CHO6
(]
QTLWBI (dBuY!mj}
90
80 2406 -PEAK
70
]
60 ! 10 240G WG
50 8
q
40 1
30
20
10
0
1000 4000, GO00. 800, 10000, 12000, 14000, 16000. 18000, 20000, Z2000. 25000
Fraquency (MHz}
Frequ=ncy Factor Reading Level Limit Margin Detector Height Azimuth P/F
Ho . {MHZ ) (dB} (dBUY  CdBuvsm)  (dBuvsm) (dB} [om) (deg)
1 2398 .88 -2.12 52.8e 49 .04 S4.ea -4, 86 Average 1e5 342 P
2 2398.68 -2.12 52.58 B, 38 74.88 -13.62 Peak 165 342 P
3 2437 .00 -2.a7 123.69 121.62 20a.88 -78.38 Average 165 342 P
4 2437 .00 -2.a7 125.87 124,048 20a.88 -76. 0848 Peak 165 342 P
5 2483.58 -1.98 53.24 51.26 54,668 2.7 Average 165 342 P
6 I483.58 -1.98 53.49 61.51 74,88  -1I.49 Pegk 165 342 P
T 4874.88 7.2 26,64 35 .86 54.88  -18.14 AvVErage 188 168 P
2 4874 @0 7.22 30,72 46 .04 Fa.pE  -17.86 Pezk 108 1EE p
4 73ll.ee 12,19 2,58 40 .70 S4.eE 0 -13.21 Average 108 152 p
18 7311.86 12,29 42,28 G4 G4 7488 -10.46 Peak 108 152 p
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=4dntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 1, CH11
Level (dBuVim
a7 { )
a0
80 240 PEAK
70
.
i | 246 AVG
50 s
40 L
I
1]
20
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 1EDOD. 20000, 22000 25000
Frequency (MHz)
Frequency  Factor Reading  Level Limit Margin Detector Height azimuth F/F
NO. ] {dB) (dBEuUW) (dEuv/m)} [dBEulWsm) {dB) {cm) [dag)
1 2452 .88 -2.82 121.72 119.7 a6, B3 -88.38 Avarage 176 368 P
2 462 .00 -2.82 123.B1 121.79 o0, B -7E.21 Peaok 176 369 F
3 483,50 -1.538 53.04 Sl.86 54, B9 -2.54 Ayerage 176 s F
4 483,59 -1.598 g4, 54 62.36 T4, 09 -11.44 Peak 176 308 F
5 4974 .88 ¥.33 6,87 33.48 54,88 -28, 68 Ayerage lea 138 F
B 40214.88 7.33 39.50 4E .92 T4.B8@ -27.88 Paak 188 138 =]

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=08ntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 1, CH11
BTLE‘IE.‘l {(dBuVim)
a0
&0 2AG -PEAK
To
60 246 -AVG
50 &
40
30
20
10
0
1000 4000. &000. 2000, 10000. 12000. 14000, 16000. 12000, 20000. 22000. 25000
Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
No. {MHz ) {dB) {dBuv) (dBuv/m) (dBul/m) {dB) {em) [deg)
1 2462.08 -2.82  121.21 119.15 200,88 -8@.81 Average 151 348 F
2 i46l.00 -2.82 1i3.42 121.4¢ 204,88 -76 .68 Peak 151 348 F
3 14635, 59 -1.98 54,52 52.54 54,99 -1.48 Alerage 151 348 F
4 J4§5.59 -1.58 65.78 635,58 74,88 -18. 28 Peak 151 348 F
5 4924 08 7.33 1613 33 48 Sd . B8 -2@ .54 Avarage 188 175 F
6 4024, 08 7.33 38.786 A7 .89 74. 88 -26.91 Peak 166 175 F

MNote: Lewel-ReadingtFactor
Margin=Lavel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 2, CHO1

Power Pol/Phase ;| VERTICAL

a7 Level [dBuVim)

g0

80 2.4G -PEAK

i

60 2,406 -G

L5}

50
41
30
L]

10

0
1000 4000, S00Q. B0OO. 40000. 12000. 14000, 16000, 18000, 20000, 22000. 25000
Fregquency (MHz|

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F

N . {MH=) (dB) (dBuV)  (dBuV/m)  {dBuvsm) (dB) {om) {deg)
1 2398 .88 -2.12 33.54 51.42 5488 -1.58 AVErZEE 173 18 F
z 2398.88 -2.12 B7F .25 B5.11 74.88 -&.89 Peak 175 18 F
3 112 Ba -1.1@a 118.45 188 . 35 186 Ba -91 .65 Luerage 175 18 P
4 1412 .88 -2.18@ 123.44 118. 34 188,88 -81.66 Paak 175 18 P
5 4824 .88 .95 27.22 34.17 S4.88 -19.83 fverage 1o 112 P
B 4824 .88 .95 42,14 47 .89 74.88 -26.91 Peak 1o 112 P
Mots: Lewvel=-Reading+Factor
Margin-Level-Limit
Factor=0ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO1
QTLE¥midBu¥nn]
a0
&0 |24 UEAH
T0 ]
&0 240G -aNG
50 G
40 -
b
30
20
10
0
1000 4000, 6000. 2000, 10000, 12000. 14000, 16000, 12000, 20000, 22000, 25000
Frequency {MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
No. {MHz ) (dE) {dBuW) (dBuV/m) (dBul/m) (dB) {cm) [deg)
1 1399.08 -2.12 54.67 52.73 54,88 -1.25 Average 151 343 F
2 1399.09 -2.12 7.B51 B65.69 T4.88 -8.31 Peak 151 3432 F
3 I41%.99 -2.18 118, 54 188 .54 186,88 -91.48 Areprage 151 343 F
£ 1417 .88 -2.18e 1x1.81 118.91 188.88 -81.89 Pagk 151 349 F
5 4814 .88 B.55 1722 34.17 S, 88 -19.83 Mverage 180 312 P
B 4814 .88 .55 30.B3 a&.7 74,88 -27.22 Paak 16@ 312 P

Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=fntennz Factor + cable loss - Smplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode : | Mode 2, CHO6
Level {dBuvim
a0
&0 240G PEAK
70
50 | | 246G -AVG
50 &
40
30
20
10
0
1000 4000. &000. 3000, 10000. 12000, 14000, 16000, 18000, 20000. 22000 25000
Frequency (MHz)
Frequency Factor Heading Lawel Limit Margin Detector Height Azimuth PYF
No. [(MHz ) (== (dBuv) (dBuv/m) (dBuV/m) [dB) fem) (deg)
1 23%0.00 -2.12 53.55 51.43 54,08 -2.57 Average 178 17 P
2 23%0.00 -2.12 67.82 54.98 74 .08 -3.18 Peak 178 17 P
3 2437.04 -2.87  118.85 115.76  260.09 -83.22 Average 178 17 P
4 2437.84 -2.87 129.12 127.85  264.88 -72.95 Peak 178 17 P
5  J483.58 -1.98 51.52 S@8.54 54 .28 -5.48 Averags 178 17 P
B 2483.58 -1.98 BG .92 a3.04 74 o8 -18_ 86 Peak 178 17 P
7 4874.08 7.22 31.58 38.88 54 .88 -15.28 Average 188 315 =
8 4874.080 7.22 4,57 47.79 74 .08 -26.21 Peak 168 315 P

Hote: Level-Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Omplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 2, CHO6
ETLE!‘-'E| {dBu\im}
oo
80 245G -PEAK
o ]
50 2.4G -AVG
50 8
40
30
20
10
0
1000 4000, 6000, 8000. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Freguency {MHz)
Frequency Factor FReading Lewval Limit Margin Detecter Height Azimuth P/F
Ho. (MHz ) = 1=3] (dBuV)] [dBuVWy/m) {dBuV/m) [f=1=3] {cm) {deg)
1 235g.08 -2.12 54.489 52.28 54,08 -1.72 Average 151 345 P
2 2394.49 -2.12 67.14 65.12 74,88 -5.88 Peak 151 345 P
3 2437.88 -2.87 118 .54 116.47  Z88.88 -63.53 Average 151 345 P
4 2437 .88 -2.87 128.77 126.78 2ee . a8 -73.38 Peak 151 345 P
5 2483.5@ -1.98 53.57 tl.540 54 . 0@ -2.41 Awverags 151 345 P
&6 2483.58 -1.98 BE.2T7 64.20 7408 -9.71 Peak 151 345 p
7 4E74.08 7.22 26.73 33.95 54,08 -23.85 Average 186 136 P
3 4874.00 7.22 48,53 47.75 74,00 -25.25 Peak 188 136 P

Hote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode ;| Mode 2, CH11

Power Pol/Phase ;| VERTICAL

QTsty|dEumnﬂ

a0

80 2,456 -PEAK

T

il I,E 240G -AVG

50 i

40 3
30
20

10

0
1000 4000, GO000. 5000, 10000, 12000, 14000, 16000, 13000, 20000, 22000. 25000
Frequency {MHZ)

Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F

No. (MHz ) [dB) (dEuN)  (dBu¥/m) (dBuV/m] (dB) {cm) (deg]
1 2R3 BE -1.az 189 24 187 .37 286 . Be -9 k3 Ayerage 178 et P
2 2453 .28 -1.82 115.13 117.11 286 .88 -32.B0 Peak 175 Zag P
E 2482 .58 -1.98 53.5a E1.82 54 .88 -2.88 Average 175 268 P
4 2482 .58 -1.9B 56,78 64.72 74,08 -9.2B8 Feak 175 el P
5 4224 .68 T.33 27.724 34,67 o4 .88 -19,33 Average 188 158 P
6 4224 .68 T.33 32.28 46,61 74 .88 -27.389 Feak 188 158 P

llote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + caeble loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. : 114 of 220
FCC ID : UCC-AX600



42)%

o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60HZ)
Test Mode ;| Mode 2, CH11

Power Pol/Phase : | HORIZONTAL

g TLB'."Bl [dBuV'm)

a0

ao 240G -PEAK

70
60 | | | | iz .I‘_!.'l."f_i
40 i

410 1
30
20

10

D
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000, 20000, 22000, 25000
Fraquency (MHz)

Fraguency Factor Reading Level Limit Margin Detector Helgnt azdimuth PrF

bo.  (MHZ) (dB1  (dBuvd  (dBu¥rm)  (dBuvsmd  [dB) [em} (deg)
1 252,88 -2.8% 188.37 186.35  28@.868 -093.75 Average 162 338 p
2 2452.88  -2.82 118.81 115,90 28@.88  -24.81 Peak 152 EEE p
3 283,58 -1.98 52.44 50.45 54,00 -3.54 Average 162 338 p
4 2483.58 -1.98 63.55 61.57 74,88  -12.43 Feak 162 338 P
5 4324.86 7.33 28,52 36,25 54,88 -17.73 Average 168 132 F
i 4324.88 7.33 39,332 46,65 74,88  -17.35 Feak 168 132 P
llote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE )

Power (120V/60Hz2) Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, CHO1

g LEVE! [dBUVIM)

o]

&0 2.4G -PEAK

0

60 244G -aVG

50 ]

40 &

30

20

10

1000 4000, ©000. 2000, 40000, 12000. 14000, 16000, 12000, 20000, 22000, 25000
Freguency (MHz)

Fraguency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Hi. {MHz) [dB) (dBuV)  (dBu¥/m) ({dBuV/m] [dB) fcm) {deg]
1 2598 68 -2.12 54 ., 68 52.56 54 .88 -1.44 average 171 S6a P
r 2398 .88 2.12 BE . BE B4, 74 74.ee -9.286 Feak 17l Zpe P
3 2412 e -1 18 188 14 186 . 88 286 e -43.492 Auerage 171 Lt P
1 2412 .68 -1. 18 12,81 118.72 286 , 88 -81.28 Peak 171 et 3
S 4824 .68 6.05 28.95 35.08 54 .86 -18.18 Average 188 11& P
B 4824 ,08 5.95 39.72 45.67 74 .08 -27.33 Feak 1@ 116 P

llote: Level=Reading+Factor
HMargin-Level-Limit
Factor=Antenna Factor + cable loss - Amplitier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60HZ)
Test Mode : | Mode 3, CHO1

Power Pol/Phase : | HORIZONTAL

97 Lewvel (dBuVim)

40

a0 240G -PEAK

70

0 240G -AG

50 B
A0
30
20

10

0
1000 4000, G000, B000. 10000. 12000, 14000. 16000, 18000, 20000, 22000, 25000
Frequancy (MHz}

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PJF

No. {MHz ) (dB] (dBuv)  (dBu¥/m)  {dBuvim) (dB) {cm) (deg)
1 1308.88  -2.12 54,51 537.44 5488 -1.51 Aversge 162 337 p
2 23008, 88 -2.12 B65.85 64,73 74.808 -9.27 Peak 162 337 P
3 2412 .68 -2.16 187.332 185,23 288,64 -84 .77 fverage 162 337 P
4 2412.80 -2.1@ 121.15 115.@5 28,80 -g8@.95 Peak 162 337 F
5 4G24.90 G.95 27.86 34,01 54.88 -19.93 Aversge 108 ag P
G 4824.00 G.95 41.98 48.83 74.88 -25.97 Peak 166 ag P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=-fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 3, CHO6

Power Pol/Phase ;| VERTICAL

|
gTLEW&l (dBuVim}

90

a0 240G _PEAK

in

60 240G -AVG

50 2
40 ¥
30
20

10

0
1004 ADDG. G000,  B0OO. 10000. 12000. 14000. 16000, 189000, 20000, 22000 25000

Frequency (MHz|

Frequency Factor Reading Level Limit Margin Detector Height &zimuth BJF

Ko . [MHz) (dB) (dBuv)  (dBuV/m) (dBuvim) (dB) {cm) {deg)
1 2350.08 -2.12 55.e8 52.96 54.80 -1.04 Averoge 172 El=:] F
2 2398.88 -2.12 63.28 G688 74.88 7.92 Peak 172 36E F
3 2437 .88 -2.a7 118.48 185.33 28a.88 -91.67 AVErZEE 172 S58 F
4 2437 .88 -2.ar 124,34 122.27 288 .88 -77.73 Peak 172 368 F
5 133 .58 -1.498 53.47 51.449 S4._.B88 -1.51 Ayerage 172 =] P
b 2483.58 -1.98 B6E. 249 Bb.31 4.6 7.04 Peak 172 El=e] P
7 4874 .88 7.2 27.56 34.78 S4.88 -19.22 fverage Llaa 158 P
3 4874.88 7.2 39.45 A6, 6T 74.688 -27.33 Peak Liaa 158 P
Mote: Level-Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 3, CHO6
ElTlrL@.HBI {dBuVim)
a0
BO 240G -FEAK
o F
na E | 240G AV
50 &
40
30
20
10
0
1000 4000, 6000, B000. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Freguency Factor Readlng Level Limit Margln Detector Helght Azimuth P/F
N, (MHZ } e (s3] (dBuY) [dBuvsm)  (dBu¥in) (B {cml (degl
1 2308 .08 -2.12 B4 .40 52.28 T -1.72 Averags 151 348 P
2 2398.00 -2.12 7.32 55.28 74, 08 -8.88 Peak 161 348 P
E] 2437 .00 -2.87 117 .42 115.35 208,00 -34.65 Average 161 344 P
4 2437 .88 -2.87 138,65 128.58 288,08 -71.42 Peak 161 G448 P
=] 2483 .50 -1.35 33.849 51.82 54,0849 -2.16 Average 161 344 P
] 2483 .58 -1.38 BE. AT 64.89 74,88 -3.11 Feak 1561 S48 =]
7 4874.88 7.3F 3B .58 37.58 4.8 -15.28 Average 188 211 e
] AR74 .88 7.2 a0 .12 47 .34 74 .08 -25.BE Paak 186 111 =)

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 119 of 220
FCC ID : UCC-AX600



o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode . | Mode 3, CH11

Power Pol/Phase ;| VERTICAL

ETLE'-IH [dBulTm)

a0

#0 2.4G -PEAK

[
60 b 243G -AVG
30 G

40
30
0

10

0
1000 4000, ©000. B8000. 40000, 12000. 14000, 16000. 18000, 20000, 22000. 25000
Frequency (MHZ)

Fragquercy Factor Reading Level Limit Margin Detector Height Azimuth P/F

M. (MHz) [dB) (dBuV)  (dBu¥/m) (dEWN/m] (dB) {cm) {deg]
1 24452 .64 -1.82 187 .68 184,98 286 .88 -95.82 Average 183 14 F
? Jaad ., B8 -1.82 128.76 118.74 288,88 -81.26 Feak 163 14 P
3 PLEER -1_48 54 .54 51 _55 =t -1.45 Average 183 14 P
1 2483.58 -1.08 =T B . BB Fa.,08 -9.14 Peak 1832 14 P
5 4924 .88 T.33 26.83 33.41 54 .88 -2a.59 Average 186 132 P
& 4024.60 7.33 30,43 46.75 74.88  -27.24 Peak 180 132 P
llote: Level-=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + csble loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 3, CH11

QTLevmidBu¥nn]

a0

| 24G PEAK

70 r_

&0 Yy 246 -AVG

50 G

40

30

20

10

0
1000 4000. &000. &000. 10000. 12000. 14000, 16000. 12000. 20000. 22000. 25000
Frequency (MHz)
Frequency Factor Reading Lewel Limit Margin Detactor Height Azimuth PJF
No.  (MHz) (cE)  (dBuV) (dBuV/m) (dBuM/m)  (cB) {em) [deg)

1 2462, B0 -2.82 167 . 448 185.3d 169, o -S54, 62 Average 162 345 F
2 1462 .88 -2.82 12@.45 118 .43 168, 9o -81.57 Paak 162 345 F
3 24835.58 -1.598 54,15 52,17 54, 88 -1.83 Ayerage 162 345 F
4 1483 .58 -1.58 BT .BE S T4 B8 -8.1@ Paak 1k2 345 F
=1 4924 . B8 7.33 x7.44 35.312 I -18.68 Average 1@ 122 F
=1 4924, BB 7.23 39,38 45,7 74,08 -27.29 Peak 130 122 P

Mote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=4ntennz Factor + cable lnss - &mplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 4, CHO3

Power Pol/Phase ;| VERTICAL

|
g7 Level (dBuVim)

40

80 740G -PEAK

70
60 | | | | 4G @UG
fall &>
40 3
30
20

10

0
10040 4000, G000, B0ODD. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequancy (MHz}

Frequency  Factor Reading Level Limit Margln Detector Helght Azimuth F/F

Nor . [MHZ) (dE] LABUVY  (dBuVSm)  CdBuvam) {dB ]} fcm) (deg)
1 1300, 80 -2.12 .78 51.53 Eq.@8 -1.42 fverage 132 e P
2 2300, 80 -2.12 b7 .08 B4, 096 74.68 -0, 64 Paak 182 5] p
3 2422.00 -2.08 184.77 182.69 2o, pe -597.31 Averoge 182 5] P
4 2422.08 -2.88 118.53 116G.45 2og. 88 -83.353 Peak 182 g P
5 4544, 88 7.89 29.86 JE.95 54.88 -17 .85 Average 1laa 72 P
6 4544, 88 7.89 4a8.78 a7.79 7488 -26.21 Peak 1648 T2 F
Mota: Level=Reading+Factor
Margin=Level-Limit
Factor=-fntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 4, CHO3
a7 Laval {d2BuVim)
an
a0 2.4G -PEAK
70
aa | [ | 214G AVG
a0 fi
40 f
30
20
10
0
1000 4000, 6000, 8000, 10000. 12000, 14000, 16000, 183000, 20000, 22000. 25000
Frequency (MHz)
Fregquency  Factor Reading  Lewvel Linit Margin Detector Helght Azlnuth P/F
M. (HHZ } =) (dBuY)  CdBuvym)  (dBuvom) [el) {om) [deg)
1 2306 . 68 -2.12 E4.08 52,86 4.8 -1.14 Avearags 181 352 P
2 2394, 68 -2.12 63.49 66.37 74,088 -7.63 Peak 181 352 P
3 2427 .08 -2.88 183.93 181.85 200, 2B -98.15 Average 181 352 P
4 2427 .08 -2.688 117 .84 115.76 2@, o0 -84.24 Peak 161 352 P
5 4544.09 7.83 8.7 35.81 54,08 -18.1%2 AVErage 168 167 F
£ 4544, 88 7.8% 39.99 47 .88 T4 88 -26.92 Feak 1688 L&67 P
Mote: Level=Reading+Factor
Margin=level-Linit
Factor-Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | VERTICAL
(120V/60Hz)
Test Mode . | Mode 4, CHO6
grI.E'n.'IEIIﬂE-ll".l'l'n’l}
Bo
80 2.4G -PEAK
ro
60 2.4G -AVG
30 7
40
30
20
10
0
1000 4000. 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000. 22000, 25000
Frequency (MHz)
Frequency  Facktor Reading Lewel Limit Margin Detector Height Azimuth P/F
o {MHz ) - 1=3] {dBu¥] [dBuV/m) (dBu¥/m) {dB) {cm) {deg)
1 2394 .09 -2.12 51.68 43,36 34 .09 -4.44 Average 151 @ P
Z 2398 .88 -2.12 65.81 bz.59 74,848 -11.11 Feak 181 a P
3 2437 08 -1 @7 185 k1 183.54 26 . e -95 .45 Averags 181 @ P
4 2437 .08 -1.87 116,33 117.26 203 , G -52.74 Feak 181 @ P
E 2483.58 -1.98 54,61 £2.53 54,00 -1.27 Average 181 @ P
-] 2483 .56 -1.98 3. 08 b5.82 74 .08 -7.98 Peak 181 i P
7 4874.00 7.22 39.87 47.@9 54 .08 -5.91 Average 108 241 P
4 4474.09 T.22 26.75 33.97 74 .08 -48.83 Peak 188 241 P

Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 4, CHO6

a7 Level {dBuVim)

a0

&0 |2.40G l'l%ﬁ.PL

o

&0 240G -ANG

a0 i

40 .

30

20

10

0
1000 4000.  &000. 2000, 10000. 12000, 14000, 16000, 12000, 20000. 22000. 250010
Frequency (MHz)
Freguency Factor Heading Lawel Linit Margin Detector Height Azimuth P/F
Mo {MHz ) {dB) {dBu¥) (dBuV/m)  (dBuV/m) {dE) {em) {deg)

1 239900 -2.12 50.93 43.61 54,09 -5.18 Averags 165 348 P
2 239999 -2.12 G4 .38 62.18 T4, 09 -11.82 Feak 165 348 P
3 2457 .88 -2.87 184 .55 18z.48  208.88 -97.53 AVErags 165 3448 P
4 243537 .88 -2.87 116.92 114.85 288 .88 -B5.15 Feak 165 348 P
5 2483 .58 -1.98 53,127 s1.39 Sd . 08 -2.71 Averags 165 EL T P
] 2483.58 -1.98 67.39 B55.41 T4 88 -8.59 Peak 165 348 p
7 4874 .00 7.22 28.61 35.83 54,00 -18.17 Averaga 168 331 P
8  4874.00 7.22 39.33 45.55 T4, 00 -27.45 Feak 168 331 P

Mote: Level=Reading+Factor
Margin=-Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode . | Mode 4, CH09
HTLB'JBINEII'I.I’.IT‘I}
a0
&0 246G -PEAK
70
L
o 240G A
50 2]
40 :
30
20
10
0
1000 4000, GOOO, 8000, 10000, 12000, 14000, 16000. 18000, 20000, 22000, 25000
Fraguency (MHz)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth PSF
. (MHz ) (4B} (dBuv)  CdBuv m)  (dBuv/m) [dB) [cm) (deg)
1 2452 .88 -2.@5 182,43 16, 3B 208 .68 -99.62 Ayerage 172 g P
2 245288 -2.85 112,28 111,25 288 .88 -88.75 Peak 172 g P
3 24383.50 -1.98 54,86 51.8B 54,80 -1.12 Average 172 g P
4 24383.50 -1.98 55.58 53.52 74,00 -1@. 4B Feak 172 g P
5 4384 .88 7.31 29,32 36.63 o4 .88 -17.37 Average 188 224 P
g 4384 .88 7.31 39,28 46,59 74,88 -27.41 Feak 188 224 P
llote: Lavel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

Non BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60H2)
Test Mode . | Mode 4, CHO9
EI;‘,La‘ew.uel (dBuvim}
90
ko 2.4G -PEAK
0 |
0 240G ANG
Al G
A0 [
30
20
10
0
1000 4000. G000. E000. 10000. 12000, 14000. 16000, 18000. 20000. 22000. 25000
Frequency [MHI)
Freguency Factor Reading Lewe=l Limit Margin Detector Height Azimuth P/F
No. (MHz } {dB) (dBu¥} [dBuvym) (dBu¥/m) (dB) {cm (deg)
1 2457 64 -2.85 183 .74 l8a. 59 JEE . Ba -99.31 Averags 163 345 P
2 2451 . 08 -2.@85 113.49 111.44 188 .84 -BB.56 Peak 153 345 P
3 2483 .58 -1.98 54 .06 52.88 G4, ol -1.92 Average 162 345 P
4 2483, 5% -1.98 GG . 0BG &4.08 74,00 -3.92 Peak 162 345 P
5 4384, 049 7.31 29.36 35.67 54,00 -17.33 Average 186 118 P
[ 4584, 049 7.31 48 .61 47 .92 74 .08 -25.88 Feak 186 118 P
WNote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.‘hf CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO01
BeamForming- ALI22 Antenna
From PoE .
Power (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode . | Mode 5, CHO1
a7 Level (dEBuVim|
i}
o 2.4G -PEAK
70
60 ] 246 _AIG
5l i
40
30
20
10
o
1000 4000, G000, &000. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Fraquancy (MHz)

Frequency  Factor Reading Lewel Limit Margin Detector Height A&zimuth P#F

N . [MHZ ) (dB) [dBuv) C(dBuv/m] (dBuvrm) (dB) (cm) {deg)
1 1308, 08 -2.12 53.27 £1.15 54,88 -2.85 Mvarage 1a7 3a8 B
2 2394, 048 -2.12 65 .97 63.85 74.88 -1&,15 Paak 167 308 P
3 2412 .08 -2.1a 111.71 189 .61 g8.8a -0, 39 Average 167 304 P
4 2412 .08 -2.18 119,382 117 .71 g, 8a -82.18 Peoak 167 354 P
5 4524 .08 5.95 16.82 34.597 54,84 -19.83 Average 164 132 P
B 4§24, 08 6.95 48,51 47 .56 74.88 -26 .44 Peak lae 132 F

Mote: Lewel=Reading+Factor
Margin=Level-Limit
Factor-Antenma Factor + cable loss - Amplifier Factor
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BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode . | Mode 5, CHO1
BTLmIaI {dBulim})
o0
B0 2.40G -PEAK
o
50 L . | 2.4G VG
50 fi
40 4
30
20
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 15000, 20000, 22000, 22000
Frequency {MHz)
Freguency  Factor Reading Lewvel Limit Margin Detector Helent Azimuth PYF
N (MHZ ) a5 (dBuY)  [dBuvsm) CdBUV/m) =1} {em) (deg)
1 2308, 08 -2.12 £2.85 Le.53 G4, o -3.47 Average 153 11 P
2 23058, 00 -2.12 B4 .05 B61.93 74,08 -12.87 Peak 163 11t P
3 2412 .00 -2.18 112.76 118.56 208 .00 -B3.34 Average 163 360 P
4  2412.e@ -2.19 118.39% 116.28 2e8.80 -B3.30 Peak 163 368 P
3 4824 .99 6.33 28.13 35.158 34 .99 -15.52 Average laa 133 P
2 4724, 88 6.395 a8 .35 47. 25 74,88 -5,.72 Peak 188 133 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cablzs loss - Amplifier Factor
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BeamForming- ALI22 Antenna
From PoE
(120V/60HZ)
Test Mode : | Mode 5, CHO6

Power Pol/Phase ;| VERTICAL

g7Level (g8uvim)

a0

%0 2.4G -PEAK

70

Go 10 246G -ANG

a0 &
A0 F
30
20

10

0
1000 4000. 6000, 8000, 10000. 12000, 14000, 16000, 13000, 20000. 22000. 25000
Frequency (MHZ)

Freguency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F

No. (MHZ } (dB) (dBu¥) {dBuvy/m) (dBu¥/m) (dE) {cm) (deg)
1 2390 .68 -2.12 51.71 S@.549 54 b -3.41 Averags 1632 3ba =
2 2394, 66 -2.12 bd 75 B2.63 T4 B -11.37 Peak 162 LT P
3 2437 .00 -2.87 122.64 128.57 200, B0 -79.43 Averaga 162 368 P
4 2437 .00 -2.87 128.56 125.49 200, B -73.51 Peak 162 L P
5 2483.58 -1.98 53.04 5l.86 54, 0 -2.54 Avernges 152 360 P
& 2483.589 -1.98 GG, 18 54.12 T4, 0 -9.608 Feak 162 368 F
7 4874 .09 7.22 19.42 35.64 54,08 -17.36 Average 168 167 F
& 4a74.88 T.23 39.48 45,78 T4, 88 -27.38 Feak 188 167 F
9  7311.88 12.29 18 .58 4887 54.88 -13.13 Averags 188 119 P

18 7311 .64 12,29 41 .57 EER:1] T4, oa -2@.14 Peak 1iae 114 =

MNote: Level-ReadingtFactor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 5, CHO6
Level (dBuVim
40
a0 246G -PEAK
70
60 1 10 2465 -G
- | | !
50 g
i
40 F
30
20
10
0
10040 4000. &DO0. B0OD. 10000. 12000, 14000. 16000, 18000, 20000, 22000. 25000
Fraquancy (MHz|
Frequency  Factor Readlne  Level Limit Margln Detector Helght aAzimuth FAF
e . {MHz) (dE) CdBuVY  (dBuv/m)  (dBuv/m) (dE} {cm) (deg)
1 2396.88 -2.12 £3.18 C@.98 54,88 -3.82 fverage 1a4 368 P
2 2390.80 -2.12 65.62 63.58 74.08 -16.568 Peak 1a4 358 P
3 2437 .88 -2.87 121.25 119.18 288 .88 -8@.82 Average 164 368 P
4 2437 .88 -2.87 127.91 125. 84 288 .88 -74.16 Peak 164 368 P
5 2485.58 -1.93 52.67 56 .69 5488 -5.31 Average 164 S68 P
B F485.508 -1.98 65.48 63.42 74.88 -18 .55 Peak 1 B e latl P
¥ 4874 .88 1.2 ¥R 35 .43 =T =] -18 .57 Auerage 104 193 [
8 1874 .88 7.2 39.53 d6.75 F4.88 -27.25 Paak 10 193 [
9 7311.88 12.2 23.91 2.2 54,88 -11.86@ hverage Liaa 291 P
1@ 7311.80 12.29 42.59 54.98 74.00 -19.82 Peak Lad 291 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=0Ontenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Jun. 26, 2023
T-FD-508-0 Ver 1.5 Page No. 1 131 of 220

FCCID 1 UCC-AX600



o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 5, CH11
g?Le\reI {dBuVim}
1]
20 240G -PEAK
7 1
o \ ) | 246 -AVG
50 0
41 +
20
20
10
0
1000 4000, 6000, 3000, 10000. 12000, 14000, 16000, 18000, 20000. 22000 24000
Fraquency (MHz)
Frequency  Factor Reading Level Limit Margin Detector Helght Azimuth P/F
M . [HHZ} (dB] [dBUV)  (dBuvysm] [dBuvsm) (dE) fem) [d=g)
1 2452 .00 -2.82 112.87 114.85 a0, 04 -89.95 Average 178 358 P
2 2452 .00 -2.82 11B.38 116.596 180,00 -83 .04 Peak 178 358 P
3 14B3.58 -1.98 53.43 51.45 4.8 -2.55 Average 178 358 P
4 1453.58 -1.98& 65.34 63.96 74.88 -1@ .94 Peak 178 358 P
5  49724.98 7.33 17.86 34,39 54.88  -19.61 Average 188 195 P
£ 4924 38 7.33 42 .89 49 .43 74.8@ -24.58 Paak 186 195 B
Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna
From PoE
(120V/60HZz)
Test Mode : | Mode 5, CH11

Power Pol/Phase : | HORIZONTAL

WLM&I (dBuVim)

40

50 240G -PEAK

70

60 240G -AG

50 f
A0 T
30
20

10

0
10040 4000. G000. B0ODOD. 10000. 12000. 14000. 16000, 18000, 20000. 22000. 25000
Fraquency (MHz}

Frequsncy  Factor Reading Level Limit Hargin Detector Height Azimuth P/F

Ko {MHzZ) (dB) {dBuv)  (dBu¥/m)  (dBuVsm) {dB) {cm) {deg)
1 252 88 -1.82 118_38 188 .18 188 88 -91.72 Luerage 165 368 [
2 Ms2.e@  -2.82 118,21 11§.10 188,88 -23.81 Pzl 165 260 p
3 2483.58 -1.98 L@.96 48 .98 S4.88 -5.a2 fverage 165 -] P
4 2433.58 -1.98 54.63 62.65 74.00 -11.35 Peak 165 =] P
5 4924.88 7.33 28.50 35.91 S4.88 -16.89 Averoge Lad 193 P
G 4924.88 7.33 39.39 46,72 74.88 -27.18 Peak Laa 195 P
Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplitier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna
From PoE
(120V/60H2)
Test Mode : | Mode 6, CHO3

Power Pol/Phase : | VERTICAL

Level (dBuVim}

a7
90

50 2.4G PEAK

i

60 2,46 -AVG

50 B
40
30
20

10

0
1000 A000. G000, 2000, 40000, 12000. 14000, 16000. 12000, 20000, 22000. 25000
Frequency (MHz}

Frequancy  Facter Reading Level Limit Margin Detector Height Azimuth PJF

No. {MHz) (dB) (dBuV) (dBuVSm)  (dBud/m) (dB) [om) (deg)
1 239a.88 -2.12 S3.e59 5@, 97 54,88 -3.83 Average 172 SiGE P
i FH98 .88 -2.12 685,47 66,35 74,88 -7 .65 Peak 172 SEE P
3 422 .88 -2.88 111.88 188 .92 288,68 -91.88 BVErZEeE 172 SEE P
4 232 @R -1.88 116.71 114 .63 208 _Ba -85 _37 Peak 172 =) F
5 12344 . @& 7 .89 29.58 36.65 54.6a -17.35 Average 168 197 P
B 4244 . @8 7 .89 30,88 46,89 74.68 27.11 Peak 18 197 P

HNote: Level-Reading+Factor
Margin=Level-Limit
Factor=fintenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 6, CHO3
g7 Level WBUVIm)
Q0
20 246 -PEAK
70
G0 246G -AVG
50 G
40 i
30
20
10
0
1000 4000, 6000. 84000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Na. {HHz) {cB) {dBuV) {dBuV/m] [dBu¥ym) (dB) {cm) rdeg)
1 1399, 68 -2.12 51. 64 49,7 54, B8 -4.,28 Average 164 368 F
r 139888 -2.12 BT .73 65.61 Td.. 88 -8.39 Peak 164 368 F
3 4721 88 -2 .88 111.15 1E0 . 87 1o aa S Lysrage 1b4 368 P
4 2421, 88 -1.83 115.88 113,84 106, BE -E7 .08 Paak 164 368 P
5 4844, B8 7.89 19,32 36.41 54, B3 -17.549 Avarage 164 273 P
= 4844, 08 7.89 4@, 24 47 .33 T4 .00 -26.67 Peak 1@ 2va F

Mote: Lewel=Reading+Factor
Margin-Level-Limit
Factor=Antenns Factor + cable loss - OAmplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode : | Mode 6, CHO6
ETLE‘FEl {dBuYim|
ag
a0 124G -PEAK
70
60 246G -AVG
50 2
40 T
30
20
10
o
1000 4000, &000. 2000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth BFJ/F
Na. [MH=z) {dE] [dBuV)  (dBuV/m) {dBulsm) (dE] {cm) {dag)
1 1396.88 -2.12 51.83 459.73 34,88 -4,17 Avercge 174 358 F
2 13968.88 -2.12 63.11 62.99 74.88 -11.81 Peak 174 358 F
3 1437 .88 -2.87 115.34 111.27 289,88 -88.73 AVErage 174 358 F
4 M3IT.3@ -2.87 119.14 117.87 288.88 -81.93 Paak 174 358 F
E B3.58 -1.9% 54.94 £2.96 La.ea -1.684 fverage 174 el ] F
B XMB3.58 -1.98 BB.28 BB, 30 74.88 -7.78 Pazak 174 EL:] F
7 4874.83 7.22 20.84 36.22 4,88 -17.78 Average 1@ 189 P
8 4B874.0a 7.22 48,21 47 .43 74.00 -26.57 Pezak 1 189 F
Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase : | HORIZONTAL
(120V/60Hz)
Test Mode : | Mode 6, CHO6
STLeveI [dBu'm)
1]
80 246G -PEAK
T0 ;
60 L 245G -AVG
50 &
40
0
0
10
0
1000 A000. G000, 2000, 10000, 12000, 14000, 16000. 18000, 20000, 22000, 25000
Frequency (MHz)}
Frequency Factor Re=ading Level Limit Wargin Detector Height A&zimuth PJF
. [MHzZ) (dB) {dBuN)  (dBu¥/m) {dBuM/m) [dB) [cm) {deg)
1 2390 .08 -2.12 51.89 48.497 54 .08 -5.83 Average 164 El=tt P
2 2398.88 -2.12 65.93 63.81 74,688 -18.19 Feak 164 Elas P
3 24357 .88 -1.87 112.81 1@9.934 Zoa .8 - 99,86 AVErgge 164 Si6a F
4 2437 .88 -1.87 115.88 113.81 288 .88 -86.19 Feak 164 Rl F
5 2483 .58 -1.48 5234 5@ 16 54 . Be -3.74 Luerage 1a4 Bl P
[ 2483.58 -1.08 G6. 54 B4 .56 74,88 -4, Peak 1p4 LTt p
7 4874 .88 T7.22 28.95% 36.17 54 .88 -17.B3 Average 188 266 P
a8 4874 .88 7.22 48,85 43.87 74 .84 -25.93 Peak 188 266 P
MNote: Level-Reading+Factor
Margin-Lewel-Limit
Factor=intenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE
Power Pol/Phase . | VERTICAL
(120V/60Hz)
Test Mode . | Mode 6, CHO9
ETLG!'-'BI {dBu\im})
oo
B0 2.4G -PEAK
T0
80 240G ANG
&0 [
a0 f
30
20
10
0
1000 4000, 6000, S000. 10000, 12000, 14000, 16000, 18000, 20000. 22000, 25000
Frequency (MHI)
Freguency Factor Reading Lewel Limit Margin Detector Height Azimuth P/AF
O (MHz } (dB) (dBuUV] [dBUW/m) (dBuUV/m) {(dB} {em) {deg)
1 2452 .68 -2.85 1685 .84 183,79 2ea .08 -95.21 Averags 176 et =
2 2452 .09 -2.85 11&.92 183,87 284,04 -91.12 Peak 176 368 P
3 2483.58 -1.98 51.16 45,18 54,00 -4.,82 Average 176 368 P
4 2483.50 -1.98 74,68 72.70 74,00 -1.28 Peak 176 30 P
= 4584, 08 7.31 29.86 35.37 54 a8 -17 .63 Average 188 1149 P
=} 4984, 88 7.31 4@ .85 45.16 74 .08 -25.84 Peak 188 1149 P

Hote: Lewel=Reading+Factor
Margin=Lewvel-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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o_#” CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO1

BeamForming- ALI22 Antenna

From PoE

Power Pol/Ph : | HORIZONTAL

owe (120V/60Hz) of/Phase ORIZO
Test Mode : | Mode 6, CHO9

EHI,LE.“IHE:I {dBuVim}

a0

- [24G -PEAK

il 1

&0 R 240G -AVG

50 p

4 G

H

20

10

o
1000 4000. 6000, 2000, 10000, 12000, 14000. 16000, 19000, 20000, 22000, 25000
Freguency {(MHz)
Fraquancy Factor Reading Level Limit Margin Detector Height Azimutkh B/F
No. [MHz) {dB] [dBuv)  (dBuV/m] [dBuV/m) {dB] {cm) [dag)

1 24352.06 -2.85 194,14 182,89 100,00 -597.91 fverage 172 358 F
2 452,08 -2.85 186.34  186.49 100,08 -93.51 Peak 172 58 F
3 453,58 -1.98 45,75 46,75 54,88 -7.125 averacge 172 flats F
4 483,58 -1.98 B6.79 B4 .81 74.88 -9.19 Paak 172 358 P
5 4084, BE 7.31 XB.78 36 .89 Sa.e6 -17.491 fvarage 108 234 F
i 1084 . 66 7.31 13,04 1.2 7a.00 -22.75 Paak 166 234 F

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable lose - Amplifler Factor
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CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO1

6.7 Restricted Bands of Operation
Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 - 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 - 1427.0 8.025 — 8.500
417725 - 4.17775 37.50000 — 38.25000 1435.0 - 1626.5 9.000 - 9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

10.600 —12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 - 31.800
36.430 — 36.500

12.57675—-12.57725 | 322.00000 — 335.40000 | 3600.0 —4400.0 Above 38.6
13.36000 — 13.41000
**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz
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